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AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: ZVABD00001

TEST REPORT CERTIFICATION

Applicant - TCL Technoly Electronics (Huizhou) Co., Ltd.
Manufacturer : TCL Technoly Electronics (Huizhou) Co., Ltd.
EUT Description : 3D Blu-ray Disc Player
FCC ID : ZVABDO00001
Brand Name Model Number
(A) Model No. & VBR337, VBR337-CA
Brand Name VIZIO VBR337-MX ,VBR338
VBR338-CA,VBR338-MX

(B)SERIAL NO. : N/A
(C)POWER SUPPLY : AC 100-240V; 50/60Hz

(D)TEST VOLTAGE : AC 120V/60Hz
Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2008

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN) CO.,
LTD. is assumed full responsibility for the accuracy and completeness of these tests. This report
contains data that are not covered by the NVLAP accreditation. Also, this report shows that the
Equipment Under Test (EUT) is to be technically compliant with the FCC and IC requirements.

This Report is made under FCC Part 2.1075. No modifications were required during testing to
bring this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval,
or endorsement by NVLAP, NIST, or any agency of the federal government.

Date of Test :  Jun.24" Jul.31, 2011  Report of date: Aug.03, 2011

Prepared by : M "P/

EMCH#NA&4+A %
Stamp only for EMC Dep}. Report

Signature: M_ev\ “}’5 L!‘

S e

Ken Lu / Manager

Approved & Authorized Signer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results
Power Line Conducted Emission Test FCC Part 15: 15.207 PASS

ower Line Conducte ission Test | \ o ~e3 10: 2009

FCC Part 15: 15.209
i issi PASS

Radiated Emission Test ANS| C63.10: 2009
Band Ede C i Test FCC Part 15: 15.247 PASS

n mplian

and tdge Lompliance 1€s ANSI C63.10: 2009

Conducted . o st FCC Part 15: 15.247 PASS
n r mission

onducted spurious emissions tes ANS| CE3.10 2009

6dB Bandwidth Test FCC Part 15: 15.247 PASS
n

anawidth 1es ANSI C63.10: 2009
Output Power Test FCC Part 15: 15.247 PASS
B Spectral Density Test FCC Part 15: 15.247 PASS

r r n

ower spectral Densily Tes ANSI C63.10: 2009

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name

Model Number &
Brand Name

FCCID

Operation Frequency

Channel Number

Modulation Technology

Output Power

Antenna Assembly and Gain

Applicant

Manufacturer

USB Cable
Date of Test
Date of Receipt

Sample Type

3D Blu-ray Disc Player

Brand Name Model Number
VBR337, VBR337-CA
VIZI0O VBR337-MX ,VBR338
VBR338-CA,VBR338-MX

VBR338, VBR338-CA, VBR338-MX have HDMI Cable,
VBR337, VBR337-CA, VBR337-MX have no HDMI Cable,
All other characteristic are Same are except the bock label and
Software.

Z\VVABDO00001

IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.119: 2412MHz—2462MHz
IEEE 802.11n HT20: 2412MHz—2462MHz
IEEE 802.11n HT40: 2422MHz—2452MHz

IEEE 802.11b/g, 802.11n HT20: 11 Channels
IEEE 802.11n HT40: 7 Channels

|EEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

|EEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

IEEE 802.11b: 23.48dBm

IEEE 802.11g: 25.37dBm

IEEE 802.11n HT20: 26.46dBm

IEEE 802.11n HT40: 26.47dBm

Integral PCB antenna, MIMO 2X2; 1.53dBi Gain

TCL Technoly Electronics (Huizhou) Co., Ltd.
Section 19, Zhongkai High-tech development
Zone,Huizhou City,Guangdong, China

TCL Technoly Electronics (Huizhou) Co., Ltd.
Section 19, Zhongkai High-tech development
Zone,Huizhou City,Guangdong, China

Unshielded, Detachable, 1.8m
Jun.24~Jul.31, 2011
Jun.24, 2011

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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2.2.Test information

The test software “arcadyan_fcc_command” was used to control EUT work in
Continuous TX mode (100% duty cycle), and select test channel, wireless mode and

data rate.
Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
IEEE 802.11b 11 Low :CH1 2412
11 Middle: CH6 2437
11 High: CH11 2462
IEEE 802.11g 6 Low :CH1 2412
6 Middle: CH6 2437
6 High: CH11 2462
IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437
6.5 High: CH11 2462
IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437
13.5 High: CH7 2452
Notel:According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.
Note2:This device use MIMO 2X2 antennas, for 802.11b/g mode, based
exploratory test, when transmit with Chain 2 have worse emissions, so the final
radiated emissions test for 802.11b/g mode were tested with chain 2 transmit
mode.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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2.3.Tested Supporting System Details
No. [Description ACS No. Manufacturer |Model Serial Number Approved type
MFCC DoC
- DELL PP09S 124XK2X MIBSMI 1D:R33002
1 | Notebook

Power Adaptor: Manufacturer: DELL, M/N: LA65NS1-00

Cable: Unshielded, Detachabled, 4.0m(Bond one ferrite core)

2.4. Block diagram of connection between the EUT and simulators

AC Mains <«

AC Mains «—

Load 1000*2

[ ]

EUT

Adapter

(EUT: 3D Blu-ray Disc Player)

L Notebook

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: ZVABD00001
page 2-4

2.5.Test Facility

Site Description
Name of Firm : Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber :  Certificated by FCC, USA
Registration Number: 90454
Valid Date: Mar.31, 2012

3m & 10m Anechoic Chamber : Certificated by FCC, USA
Registration Number: 794232
Valid Date: Dec.30, 2012

EMC Lab. :  Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jul. 02, 2011

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA

NVLAP Code: 200372-0
Valid Date: Mar.31, 2012

2.6.Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty

Uncertainty for Conduction emission test

No. 1 Conduction 3.2 dB(150kHz to 30MHz)

3.6 dB(30~200MHz, Polarize: H)

Uncertainty for Radiation Emission test 3.7 dB(30~200MHz, Polarize: V)
in 3m chamber 4.0 dB(200M~1GHz, Polarize: H)
3.7 dB(200M~1GHz, Polarize: V)
Uncertainty for Radiated Spurious 357dB
Emission test in RF chamber '
Uncertainty for_ C(_)nductlon Spurious 200 dB
emission test
Uncertainty for Output power test 0.73dB
Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1, Test Receiver |Rohde & Schwarz| ESHS10 838693/001 |[Nov.05,10| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-7Z5 834066/011 |[Nov.05,11| 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 11| 1 Year
4, Terminator Hubersuhner 500 No. 1 May.08, 11| 1 Year
5. Terminator Hubersuhner 500 No. 2 May.08, 11| 1 Year
6. RF Cable Fujikura 3D-2W | LISN Cable 1# [May.08, 11| 1Year
7. Coaxial Switch Anritsu MP59B M55367 May.08, 11| 1 Year
8. Passive Probe |Rohde & Schwarz| ESH2-Z3 299.7810.52 |May.08,11| 1 Year
0. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 11| 1 Year

3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
L | Py | 1‘
80cm

0.8m

LISN LISNRA |

[ —

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits
Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.
3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.
3.4.1.3D Blu-ray Disc Player (EUT)

Model Number : VBR337

Serial Number - N/A

3.4.2.Support Equipment : As Tested Supporting System Detail, in Section 2.3.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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3.5.0perating Condition of EUT
3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.
3.5.3. Notebook run test software to control RF module work in Tx mode.
3.5.4. All other input and outputs of host were connected to dummy load.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power Via Notebook connected to the power mains through a line impedance
stabilization network (L.1.S.N. #1). This provides a 50 ohm coupling impedance for the
EUT (Please refer the block diagram of the test setup and photographs). The other
peripheral devices power cord connected to the power mains through a line impedance
stabilization network (L.I1.S.N.#3). Both sides of power line are checked to find out the
maximum conducted emission. In order to find the maximum emission levels, the
relative positions of equipment and all of the interface cables shall be changed
according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.
The test result are reported on Section 3.7.,
3.7.Power Line Conducted Emission Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Data: 2 File: D:'DATA' 2011 Report dataTTCL\ACS1101302.EMG ({4)

0 Level {(dBuv) Date: 2011-06-26

FCCPART 14 C
FCC PART 15 C (AVG)

40 5

0.15 2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
3ite no :lffconduction Data MNo H
Di=./Ant. H 2011 EZHZ-Z5 LINE
Limit :FCZ PART 15 C
Env./Ins. 129.5*%C/55% Engineer :Gary
EUT 3D Blu-ray Disec Player
Fower Rating :AC 1Z20W/60Hz
Test HMode :Tx Maode

M/M:VER337
LISN Cahle Emi==sion
Mo Freg Factor Lo==s Feading Level Limits Margin Femark
[MH=) (dE) [dE) [dBuW) [dBuW) [dBuW) [dE)

1 0.15000 .17 9.98 24,54 34,69 66.00 31.31 QaF

Z 1.702 0.z29 9.97 11.558 21.54 S&.00 34.18 2F

3 &6.807 0.46 o.902 20.z24 30.62 &0.00 Z9.358 QF

4 g.505 .56 9.91 35.11 45.58 50,00 14,42 2F

5 i0.209 a.a67 9.90 26.04 36.61 &0.00 £23.39 QF

& 18.687 o.98 9.99 19.37 30.34 &0.00 Z9.66 o

Rewmarks: 1.Emission Lewvel=LISN Factor+Cable LossiInclude 104E pulse limit)
+Reading.
2.If the average limit is mwet when useihg a quasi-peak detector.
the EUT shall ke deemed to meet both limits and measurement
with average detector iz unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Data: 1 File: D:DATA2011 Report dataTTCLIACS1101302.EM6 {4)
0 Level {dBuv) Date: 2011-06-26
FCCPART 14 C
FCC PART 15 C (AVG)
40
y 7
u.15 2 ki 1 2 ] 10 20 30
. Frequency (MHz
Trace: (Discrete) quency ( )
Fite no tlficonduction Data No Ha
Dis./ant. H 2011 EZHZ-Z5 NEUTELL
Limit :FCZ PART 15 C
Env./Ins. 129.5*%C/55% Engineer :Gary
EUT 3D Blu-ray Disec Player
Fower Rating :AC 120V/60Hz
Test HMode :Tx Maode
M/M:VER337
LI3N Cable Emis=sion
Mo Freg Factor Loss Reading Level Limits Margin Remark
[MH=) (dE) [dE]) [dEuV) [dEuV) [dEuWV) [dE)
1 0.15000 0.z21 9.95 26.68 36.87 66,00 Z29.15 2F
2 1.702 a.za 9.97 14.45 24,638 S&.00 31.3: QF
3 3.404 0.30 9,94 15.96 24,20 S&.00 31.50 2F
4 6.807 0.38 9.9z 22.90 33.20 &0.00 Z6.50 QF
5 g.505 0.4z 9.91 35.09 45.42 50,00 14,55 2F
3 i0.209 0.46 9.90 24,23 34.59 &0.00 Z5.41 QF
Femarks: 1l.Emission Lewvel=LISN Factor+Calble Loss(Include 10d4E pulse limit)

+Reading.

LIf the average limit iz wet when useing a quasi-peak detector.
the EUT shall he deewed to meet both liwmits and measurement
with average detector 1S unnecessary.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162
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4. RADIATED EMISSION TEST
4.1.Test Equipment
Frequency range: 30~1000MHz
Item| Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Dec.06,10 1 Year
2 | EMI Spectrum Agilent E4407B | MY41440292 |May.08, 11| 1 Year
3 | Test Receiver [Rohde & Schwarz| ESVS10 834468/011 |[May.08, 11| 1 Year
4 Amplifier HP 8447D 2648A04738 |May.08, 11| 1 Year
5 | Bilog Antenna Schaffner CBL6111C 2598 Oct.26, 10 1 Year
6 RF Cable MIYAZAKI 8D-FB  |3# Chamber No.1|May.08, 11| 1 Year
7 | Coaxial Switch Anritsu MP59B M73989 [May.08,11| 1 Year
Frequency range: above 1000MHz
Item Equipment Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 11 1 Year
2 Horn Antenna EMCO 3115 9607-4877 | May.25,11| 1.5 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 11 1 Year
4 RF Cable Hubersuhner |SUCOFLEX102| 28622/2 May.08, 11 1 Year
5 RF Cable Hubersuhner | SUCOFLEX102| 29091/2 May.08, 11 1 Year
4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz
Semi-Anechoic 3m Chamber
VI i Antenna Elevation Varies From 1to 4 m
iy
3.0m
la »l
€ 1
(Reference Point)
EUT
Turn Table
1.5m(L)*1.0m(W)*0.8m(H) —» (Wood) 0.8m
==
Combining Network| [ AMP | |Spectrum Analyzer| | PC System -

Receiver

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162
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For frequency range 1GHz-25GHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m
| »l
1€ !
(Reference Point)
EUT

1.5m(LY*1.0m(W)*0.8m(H) —» Tléw;)zt;le 0.8m

—_—
Combining Network| [ AMP [ |Spectrum Analyzer| [ PC System -

[
Receiver

4.3.Radiated Emission Limit
4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency

bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162
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4.3.2.15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
417725 -4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
420725 - 4.20775 73 - 74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 17222 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 ®)

All the emissions appearing within 15.205 restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions shall be at least 20dB below the
fundamental emissions, or comply with 15.209 limits.

4.4 EUT Configuration on Test
The configurations of EUT are listed in Section 3.5.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.6. except the test set up
replaced by Section 4.2.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground.
The turn table can rotate 360 degrees to determine the position of the maximum
emission level. Power on the EUT and let it working in test mode, then test it. EUT is
set 3 meters away from the receiving antenna, which is mounted on a antenna tower.
The antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Broadband antenna (calibrated bilog antenna) is used as
receiving antenna. Both horizontal and vertical polarization of the antenna are set on
test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1IMHz for
peak emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average
emissions measure above 1GHz

The frequency range from 30MHz to 10" harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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4.7.Radiated Emission Test Results
PASS.

For emissions above 1GHz, based exploratory test, there was no significance difference
between stand alone test and with host, so for emissions above 1GHz, Stand alone set
up was used for final test.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Frequency: 30MHz~1GHz
Data: 2

File: E:i2011 Report dataiT'TCL'ACS 1101302.EMG (4)

Date: 2011-06-26

Lewvel (dBuW/im)
80

FCC PART 15 C {3M)

40
r 4
GMMWM
030 224, 418. 612. 806. 1000
Frequency {(MHz)

3ite no. 3m Chawber DIata no. 2

Dis. / Ant. 3m 2010 CBEL&111C 2598 int. pol. HORIZONTLL

Limit FCC PART 15 C (3M)

Env. / Ins. Zd*C/5a% Engineer Gary

EUT : 3D Blu-ray Disc Player

Power rating : AC 120V/60Hz

Test Mode Tx Mode

M/N:WBR3I37
Ant . Cahle Enission
No Freqg Factor Loss PReading Lewel Limits Margin EFemark
[MH=) [dB/m) [dE) [dBuW) (dBuV/m) (dBuW/m) [dE)

1 115.360 11.70 1.27 la.22 29.19 43 .50 14.31 QF
2 224,000 10.52 2.11 22.05 34,68 46,00 11.32 QF
3 316.150 14.1Z2 3.05 20.03 37.z0 46,00 .50 QF
4 354.950 15.35 3.18 16.37 34.90 46,00 11.10 QF
5 565.440 19.61 4,32 9.16 33.09 46,00 12.91 QF
& 718.700 Z0.79 5.09 4.76 30. 64 46,00 15.386 QF

Femarks: 1.
Z.

Emis=zion Lewvel= Antenna Factor + Cable Loss + Beading.

The ewission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 1

File: E:2011 Report dataiT'TCL'ACS 11Q1302.EMG (4)

Date: 2011-06-26

0 Lewvel (dBuW/im)

FCC PART 15 C {3M)

40
7 3 7
030 224, 418. 612. 806. 1000
Frequency {(MHz)

3ite no. 3m Chawrbher Data no. : 1

Dis. / Ant. 3m 2010 CBL&111C 2598 int. pol. VERTICALL

Limit FCC PART 15 C (3M)

Env. / Ins. 24*C/56% Engineer Gary

EUT 3D Blu-ray Disec Player

Fower rating AC 120V/60Hz

Test HMode Tx Mode

M/MN:WEBR3I37
Ant. Cable Emis=sion
HNo Freg Factor Lo=z=s EReading Lewvel Limits Margin Femark
[MH=) (B ) [dE]) [dEuWV) (dBuV/m) (dBuV/m) [dE)

1 31.940 15.88 0.61 10.58 30.07 40.00 9.93 QF
2 i07.600 11.20 1.22 19.41 31.83 43 .50 11.a7 QF
3 224,000 10.52 2.11 19.80 32.43 46.00 13.57 QF
4 313.240 14.06 3.04 14.09 31.19 45.00 14.51 QF
= Ea5.440 15,61 4,32 9,49 33.4:2 46.00 1z.55 QF
3 g01.150 22.00 5.50 g.21 35.71 45.00 10.z9 Qap

Emission Lewvel= Antennha Factor + Cable Loss + Reading.
The emission lewvels that are 2Z0dE below the official

liwitc are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Frequency: 1GHz~18GHz

Data: 1 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Lewvel (dBulim) Date: 2011-07-31
120
3
FCC PART 15C PEAK
60
FCC PART 15C AV
1 W
1
0 1000 1600, 2200, 2800, 3400. 4000
Frequency (MHz)
3ite no. 3 Chawber Data no. 1
Dis. / int. Jm 2011 3115 4580 Ant. pol. : WERTICLL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian
EUT 30 Blu-ray Disc FPlayer
Power AC 120V/60Hz
Test mwode IEEES0Z .11k  CH1 2412MH=z Tx
M/H : WER337
Ant. Cable Amp. Emizssion
Freg. Factor loss Factor Reading Level Limits Margin FRemark
(MHz) (dE/m) [dE) [dE] [dBuW) (dBEuV/m) (dBuV/m) (dE)
1 1066.000 24.01 4.45 34,86 43 .47 37.07 74.00 36.93 Peak
2 1594.000 25.72 5.35 34.60 45.77 4z2.24 74.00 31.76 Peak
3 Z2412.000 27.98 6.78  34.44  106.53 106.85 74.00 -32.85 Peak
Rewmarks:
1. Emission Lewvel= Antenha Factor + Casble Loss -Amp Factor + Reading.

2.

The emwmission lewvels that are 20dE below the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 2
Level {dBuvim)

120

60

1

File: EX2011 report data'T'TCL\ACS1101302.EMG (103)

Date: 2011-07-31

FCC PART 15C PEAK

FCC PART 15C AV

e eppiainbe

W

1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. 3m Cheawber DIata no. 2
Dis. / Aint. Jm 2011 3115 4580 Ant. pol. HORIZCHNTAL
Limit FCC PART 15C PEALE
Env. / In=s. ZZ2.4'C/41% Engineer Faul Tian
EUT 30 Blu-ray Disc Flayer
Fower AC 120V/60H=z
Test mwode : IEEES0Z.11k <CH1 241ZMH=z T=x
M/N : WER337
int. Calble Amp. Emis=sion
Freq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
2412.000 27.983 6.7 34.44 99,62 99,94 74.00 -25.54 Peak

Remarks:

1. Ewmission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

60

0

7 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
FCC PART 15C PEAK
-6idB
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 7
Dis. / int. 3t 2011 3115 4550 Ant. pol. HORIZCOMWTAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian

EUT

Fower
Test wode
M/H

30 Blu-ray Disc FPlayer
AC 120V/60Hz

IEEES0Z .11k CH1 2412MHz Tx

: WEBR337

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-10

Data: 8

Level {dBul/im)
20

File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)
Date: 2011-07-31

FCC PART 15C PEAK

60 2
FCC PART 15C AV
04000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. g
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 22.4'C/41% Engineer Paul Tian
EOT 3D Blu-ray Disc Player
Fower AC 120V/60HE
Test rmode IEEES0Z .11k CH1 2412MH= Tx
M/N : WER337
int. Calble Amp. Emis=sion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 4524.000 32.89 9.57 34.60 43.22 51.08 54.00 2.92 brerage
Z 4824.000 32.89 9.57 34,40 E0.55 Eo.41 74.00 15.E59 Peak
Rewmarks:
1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.

2.

The emwmission lewvels that are 20dE below the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-11

Data:

120

60

0

a9 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
FCC PART 15C PEAK
-6idB
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 9
Dis. / int. 3t 2011 3115 4550 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian

EUT

Fower
Test wode
M/H

30 Blu-ray Disc FPlayer
AC 120V/60Hz

IEEES0Z .11k CH1 2412MHz Tx

: WEBR337

Audix Technology (Shenzhen) Co., Ltd.
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Data: 10 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
120
FCC PART 15C PEAK
60
2 FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 10
Dis. / int. 3m 2011 3115 4580 Ant. pol. : WERTICLL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian
EUT 30 Blu-ray Disc FPlayer
Power AC 120V/60Hz
Test mwode IEEES0Z .11k  CH1 2412MH=z Tx
M/H : WER337
int. Cabhle Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dE/m) [dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
1 4524.000 32.8% 9.57 34.60 36.93 44,79 54.00 9.21 brerage
2  4524.000 3Z.8% 9.57 34.40 46.57 54.43 74.00 19.57 FPeak
Remarks:
1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

60

0

11 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
FCC PART 15C PEAK
-6idB
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 11
Dis. / int. 3t 2011 3115 4550 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian

EUT

Fower
Test wode
M/H

30 Blu-ray Disc FPlayer
AC 120V/60Hz

IEEES0Z .11k CHe 2437VMHz Tx

: WEBR337

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: ZVABD00001

Page 4-14
Data: 12 File: EX2011 report data\T'TCLIACS1101302.EMG (108)
20 Level {dBul/im) Date: 2011-07-31
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. : 3w Chataier Data no. : 1z
Dis. / Ant. HERCH ] 2011 3115 4530 Ant. pol. @ WERTICLL
Limit : FCZ PART 15C PELE
Env. / Ins. : 22.4'C/41% Engineer : Paul Tian
EOT : 3D Blu-ray Disc Player
Fower : AC 120W/60HE
Test rmode : IEEES0Z.11k CHEe 2437MH=z T=x
M/N : WER337
int. Calble Amp. Emis=sion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 4574.000 32.98 9.62 34.60 47.25 55.25 74.00 15.°75 Peak
Z  4874.000 3Z2.98 9.62 34,480 37.98 45.98 E4.00 8.0z bverage
Rewmarks:

1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Data:

120

60

0

13 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
FCC PART 15C PEAK
-6idB
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 15
Dis. / int. 3t 2011 3115 4550 Ant. pol. HORIZCOMWTAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian

EUT

Fower
Test wode
M/H

30 Blu-ray Disc FPlayer
AC 120V/60Hz

IEEES0Z .11k CHe 2437VMHz Tx

: WEBR337

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: ZVABD00001

Page 4-16
Data: 14 File: EX2011 report data\T'TCLIACS1101302.EMG (108)
20 Level {dBul/im) Date: 2011-07-31
FCC PART 15C PEAK
60 1
FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. : 3w Chataier Data no. : 14
Dis. / Ant. HERCH ] 2011 3115 4530 Ant. pol. @ HORIZOMNTAL
Limit : FCZ PART 15C PELE
Env. / Ins. : 22.4'C/41% Engineer : Paul Tian
EOT : 3D Blu-ray Disc Player
Fower : AC 120W/60HE
Test rmode : IEEES0Z.11k CHEe 2437MH=z T=x
M/N : WER337
int. Calble Amp. Emis=sion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 4574.000 32.98 9.62 34.60 50.05 558.05 74.00 15.85 Peak
Z  4874.000 3Z2.98 9.62 34,480 4z .69 E0. 69 E4.00 3.31 bverage
Rewmarks:

1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Data: 15 File: E:2011 report data\T'TCLWACS1101302.EMG (108)
20 Level {dBul/im) Date: 2011-07-31
FCC PART 15C PEAK
60

FCC PART 15C AV

«MW

1000 1600. 2200, 2800. 3400, 4000
Frequency {MHz)

3ite no. : 3w Chataier Data no. : 15

Dis. / Ant. HERCH ] 2011 3115 4530 Ant. pol. @ HORIZOMNTAL

Limit : FCZ PART 15C PELE

Env. / Ins. : 22.4'C/41% Engineer : Paul Tian

EOT : 3D Blu-ray Disc Player

Fower : AC 120W/60HE

Test rmode : IEEES0Z.11k CHEe 2437MH=z T=x

M/N : WER337

int. Calble Amp. Emis=sion

Freqgq. Factor loss Factor Reading Level Limits Margin ERemark

[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 =2437.000 28.03 o©.81 34.44 99.75 100.15 74.00 -Z6.15 Peak

Remarks:

1. Ewmission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Data: 16 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
120
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. 3w Chamber Data no. 14
Dis. / int. Jm 2011 3115 4580 Ant. pol. : WERTICLL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian
EUT 30 Blu-ray Disc FPlayer
Power AC 120V/60Hz
Test mwode IEEES0Z .11k  CHE 2437MH=z Tx
M/H : WER337
int. Cabhle Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dE/m) [dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
1 =Z437.000 25.03 &.51 34.44 104.35 104.78 74.00 -30.75 Peak

Remarks:

Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
The ewmission lewvels that are Z0d4dE below the officisl liwit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

60

1
Z

17 File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)

Level {dBul/im)

Date: 2011-07-31

FCC PART 15C PEAK

FCC PART 15C AV

et

T p s

1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)

3ite no. 3w Chamber Data no. : 17

Dis. / int. Jm 2011 3115 4580 Ant. pol. : WERTICLL

Limit FCC PART 1E5C

Env. / Ins. 22.4'C/421% Engineer Paul Tian

EUT 30 Blu-ray Disc FPlayer

Power AC 120V/60Hz

Test mwode : IEEEG0Z.11k CH11 246ZMH= Tx

M/H : WER337

int. Cabhle Amp. Emizsion

Freg. Factor loss Factor Reading Level Limits Margin ERewmark

[(MHz) (dE/m) [dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
1600.000 25.72 5.35 34.60 43 .35 39.82 74.00 34.18 Peak
Z46Z.000 25.05 6.84 354.44 106,30 106.75 74.00 -32.75 FPeak

RPemarks:

1. Ewmission Lewvel=

intenna Factor + Cable Loss —Anp Factor + Reading.

Z. The emission levels that are 20dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 18
Level {dBul/im)

File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)

Date: 2011-07-31

120
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200, 2800. 3400, 4000
Frequency {(MHz)
3ite no. 3w Chamber Data no. 15
Dis. / int. 3m 2011 3115 4530 Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PEALE
Env. / In=s. ZZ.4'C/41% Engineer Faul Tian
EUT 30 Blu-ray Disc Flayer
Fower AC 120V/60H=z
Test mwode IEEES0Z .11k  CH11 Z2462MH=z  Tx
M/ : WER337
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin FRemark
[(MHz) (dE/m) (dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
1 Z4¢62.000 28.05 6.584 34,44 99,70 100.15 74.00 -26.15 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd.
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60

0

Page 4-21
21 File: EX2011 report datai\T'TCLIACS1101302.EMG (108)
20 Level {dBul/im) Date: 2011-07-31
FCC PART 15C PEAK
-6idB
4000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 21
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 22.4'C/41% Engineer Paul Tian

EUT

FPower
Test mwode
W/

3D Blu-ray Disc Player
AC 120V/60HEz

IEEES02Z .11k <CH11 Z4cz2MHz Tx

: VEBR337

Audix Technology (Shenzhen) Co., Ltd.
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Data: 22

120

60

0

1
Z

Level {dBuvim)

File: EX2011 report data'T'TCLACS1101302.EMG (108)

Date: 2011-07-31

FCC PART 15C PEAK

FCC PART 15C AV
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 22
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 22.4'C/41% Engineer Paul Tian
EOT 3D Blu-ray Disc Player
Fower AC 120V/60HE
Test mwode IEEES0Z .11k CH11 Z462MH= Tx
M/N : WER337
int. Calble Amp. Emis=sion
Freq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
4924.000 33.08 9.66 34,60 50.34 55.48 74.00 15.52 Peak
49z4.,000 33.08 9.66 34,60 4z .78 E0.92 E4.00 3.08 brerage
Rewmarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -Awp Factor + Reading.

Z. The emwmission lewvels that are 20dE below the

official liwit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Page 4-23

Data:

120

60

0

23 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
FCC PART 15C PEAK
-6idB
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 23
Dis. / int. 3t 2011 3115 4550 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian

EUT

Fower
Test wode
M/H

30 Blu-ray Disc FPlayer
AC 120V/60Hz

IEEES0Z.11kh CH11 Z462ZMHz Tx

: WEBR337

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: ZVABD00001

Page 4-24
Data: 24 File: EX2011 report data\T'TCLIACS1101302.EMG (108)
20 Level {dBul/im) Date: 2011-07-31
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. : 3w Chataier Data no. : 24
Dis. / Ant. HERCH ] 2011 3115 4530 Ant. pol. @ WERTICLL
Limit : FCZ PART 15C PELE
Env. / Ins. : 22.4'C/41% Engineer : Paul Tian
EOT : 3D Blu-ray Disc Player
Fower : AC 120W/60HE
Test rmode : IEEES0Z.11k CH11 2462Z2MH=z  T=x
M/N : WER337
int. Calble Amp. Emis=sion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 4924.000 33.08 9.66 34,60 44,67 52.81 74.00 Z21.19 Peak
Z  4924.000 33.08 9.66 34,60 37.20 45,34 E4.00 8.66 bverage
Rewmarks:

1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-25
Data: 27 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
120
3
FCC PART 15C PEAK
60
FCC PART 15C AV
2
1"._M~J
0 1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. 3w Chamber Data no. z27
Dis. / int. 3m 2011 3115 4580 Ant. pol. : WERTICLL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian
EUT 30 Blu-ray Disc FPlayer
Power AC 120V/60Hz
Test mwode : IEEEG0Z.11g CH1 2412Z2MH= Tx
M/H : WER337
int. Cabhle Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dE/m) [dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
1 184¢.000 26.77 5.79 34.48 43.93 4z.01 74.00 31.859 Peak
2 Z0Z26.000 27.42  &6.10 34.40 47.15 446.30 74.00 Z7.70 FPeak
3 Z2412.000 27.98 6.78 34.44 10:Z.62 102 .94 74.00 -25.54 Peak

Remarks:

1. Ewmission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that are 20d4E kelow the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: ZVABD00001

Page 4-26
Data: 28 File: E:2011 report data\T'TCLWACS1101302.EMG (108)
20 Level {dBul/im) Date: 2011-07-31
FCC PART 15C PEAK
60

FCC PART 15C AV

W

1000 1600. 2200, 2800. 3400, 4000
Frequency {MHz)

3ite no. : 3w Chataier Data no. : =]

Dis. / Ant. HERCH ] 2011 3115 4530 Ant. pol. @ HORIZOMNTAL

Limit : FCZ PART 15C PELE

Env. / Ins. : 22.4'C/41% Engineer : Paul Tian

EOT : 3D Blu-ray Disc Player

Fower : AC 120W/60HE

Test wode : IEEESO02.11g ©CH1 2412MH= Tx

M/N : WER337

int. Calble Amp. Emis=sion

Freqgq. Factor loss Factor Reading Level Limits Margin ERemark

[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 =Z412.000 27.98 o.75 34.44 1o00.1: 100.44 74.00 -Z6.44 Peak

Remarks:

1. Ewmission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-27

Data:

120

60

0

33 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
FCC PART 15C PEAK
-GiB
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3m Cheawber DIata no. 33
Dis. / Ant. 3t 2011 3115 4550 Ant. pol. @ VERTICAL
Limit FCC PART 15C PEAE
Env. / In=s. ZZ2.4'C/41% Engineer Faul Tian

EUT

Fower
Test mwode
M/

30 Blu-ray Disc Flayer
AC 120V/60Hz
IEEES0Z.11y CH1 241Z2MH=z Tx

: VER3I37

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-28

Data: 34
Level {dBul/im)
20

File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)

Date: 2011-07-31

FCC PART 15C PEAK

60
FCC PART 15C AV
T
04000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 34
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. @ WERTICLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 22.4'C/41% Engineer Paul Tian
EOT 3D Blu-ray Disc Player
Fower AC 120V/60HE
Test rmode IEEES0OZ.11g CH1 2412MH= Tx
M/N : WER337
int. Calble Amp. Emis=sion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 4524.000 32.89 9.57 34.60 42.35 50.21 74.00 Z3.79 Peak
Z 4824.000 32.89 9.57 34,40 30.54 38.40 E4.00 15.60 bverage

Rewmarks:

1. Ewission Lewvel=

intenna Factor + Cable Loss —lwnp Factor + Beading.

2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-29

Data:

60

0

35 File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)
Level {dBul/im)
20

Date: 2011-07-31

FCC PART 15C PEAK

-6idB
4000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 35
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 22.4'C/41% Engineer Paul Tian

EUT

FPower
Test mwode
W/

3D Blu-ray Disc Player
AC 120V/60HEz
IEEES0OZ.11g CH1 2412MH= Tx

: VEBR337

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-30

Data: 36
Level {dBuvim)

File: EX2011 report data'T'TCL\ACS1101302.EMG (103)
Date: 2011-07-31

120
FCC PART 15C PEAK
60
1 FCC PART 15C AV
04000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3m Cheawber DIata no. 36
Dis. / Aint. Jm 2011 3115 4580 Ant. pol. HORIZCHNTAL
Limit FCC PART 15C PEALE
Env. / In=s. ZZ2.4'C/41% Engineer Faul Tian
EUT 30 Blu-ray Disc Flayer
Fower AC 120V/60H=z
Test mwode IEEES0OZ.11g CH1 Z412MH= Tx
M/N : WER337
int. Calble Amp. Emis=sion
Freq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 4524.000 32.89 9.57 34.60 45.62 53.48 74.00 Z0O.52 Peak
2 4824.000 32.8%9 9,57 34,40 31.58 39,44 E4.00 14.56 brerage
Rewmarks:
1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.

2.

The emwmission lewvels that are 20dE below the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-31

Data:

120

60

0

37 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
FCC PART 15C PEAK
-GiB
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3m Cheawber DIata no. 37
Dis. / Ant. 3t 2011 3115 4550 Ant. pol. HORIZONTAL
Limit FCC PART 15C PEAE
Env. / In=s. ZZ2.4'C/41% Engineer Faul Tian

EUT

Fower
Test mwode
M/

30 Blu-ray Disc Flayer
AC 120V/60Hz
IEEES0Z.11y CH6 2437MHz Tx

: VER3I37

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: ZVABD00001

Page 4-32
Data: 38 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
120
FCC PART 15C PEAK
60 1
FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 1 Sm Chamber Data no. @ 358
Dis. / Aint. T 3m Z011 3115 4550 Ant. pol. : HORIZCONTAL
Limit : FCoZ PART 15C PELAE
Env. / Ins. @ 2Z2.4'C/413% Engineer : Paul Tian
EUT : 3D Blu-ray Disc Player
Fower : AC 120V/60Hz
Test mode : IEEESOZ.11g <CHe 2437MHz Tx
M/H : WER337
int. Calble Amp. Emis=sion
Freq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 4574.000 32.98 9.62 34.60 49.36 57.36 74.00 16.64 Peak
2 4874.000 32.98 9.62 34,40 37.65 45,65 E4.00 8.35 brerage
Rewmarks:

1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-33

Data:

120

60

0

39 File: EX2011 report data\T'TCLIACS1101302.EMG (108)
Level {dBul/im) Date: 2011-07-31
FCC PART 15C PEAK
-GiB
4000 6800, 9600, 12400, 15200. 18000
Frequency {(MHz)
3ite no. 3w Chamber Data no. 39
Dis. / int. 3m 2011 3115 4530 Ant. pol. @ WERTICLL
Limit FCC PART 15C PEALE
Env. / In=s. ZZ.4'C/41% Engineer Faul Tian

EUT

Fower
Test wode
M/

30 Blu-ray Disc Flayer
AC 120V/60Hz
IEEES0Z.11y CHE Z437MHz Tx

: VER3I37

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: ZVABD00001

Page 4-34
Data: 40 File: EX2011 report data\T'TCLIACS1101302.EMG (108)
20 Level {dBul/im) Date: 2011-07-31
FCC PART 15C PEAK
60 1
FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. : 3w Chataier Data no. : 40
Dis. / Ant. HERCH ] 2011 3115 4530 Ant. pol. @ WERTICLL
Limit : FCZ PART 15C PELE
Env. / Ins. : 22.4'C/41% Engineer : Paul Tian
EOT : 3D Blu-ray Disc Player
Fower : AC 120W/60HE
Test wode : IEEES02.11g ©CHe 2437MH=z Tx
M/N : WER337
int. Calble Amp. Emis=sion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 4574.000 32.98 9.62 34.60 50.65 58.65 74.00 15.35 Peak
Z  4874.000 3Z2.98 9.62 34,480 4z .08 E0.08 E4.00 3.92 bverage
Rewmarks:

1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-35

Data:

120

60

1

LN File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
1
FCC PART 15C PEAK
FCC PART 15C AV
1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. 3w Chamber Data no. 41
Dis. / int. Jm 2011 3115 4580 Ant. pol. HORIZCONTAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian
EUT 30 Blu-ray Disc FPlayer
Power AC 120V/60Hz
Test mwode IEEES0Z .11y CHE 2437MH=z Tx
M/H : WER337
int. Cabhle Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dE/m) [dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
2437.000 25.03 6.81 3S4.44 105.13 105.53 74.00 -31.53 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

Page 4-36

Data: 42 File: EX2011 report data\T'TCLIACS1101302.EMG (108)
20 Level {dBul/im) Date: 2011-07-31
1
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200, 2800. 3400, 4000
Frequency {MHz)
3ite no. : 3w Chataier Data no. : 4z
Dis. / Ant. HERCH ] 2011 3115 4530 Ant. pol. @ WERTICLL
Limit : FCZ PART 15C PELE
Env. / Ins. : 22.4'C/41% Engineer : Paul Tian
EOT : 3D Blu-ray Disc Player
Fower : AC 120W/60HE
Test wode : IEEES02.11g ©CHe 2437MH=z Tx
M/N : WER337
int. Calble Amp. Emis=sion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 =Z437.000 28.03 o©.81 34.44 110.76 111.1¢ 74.00 -37.16 Peak
Remarks:

1. Ewmission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162

AUDIX Technology (Shenzhen) Co., Ltd.




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-37

Data: 43 File: EX2011 report data\T'TCLIACS1101302.EMG (108)
20 Level {dBul/im) Date: 2011-07-31
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200, 2800. 3400, 4000
Frequency {MHz)
3ite no. : 3w Chataier Data no. : 43
Dis. / Ant. HERCH ] 2011 3115 4530 Ant. pol. @ WERTICLL
Limit : FCZ PART 15C PELE
Env. / Ins. : 22.4'C/41% Engineer : Paul Tian
EOT : 3D Blu-ray Disc Player
Fower : AC 120W/60HE
Test wode : IEEES02.11g CH1ll zZ4c62MH=z Tx
M/N : WER337
int. Calble Amp. Emis=sion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 Z4¢2.000 28.05 o©.54 34.44 105.69 105.14 74.00 -32.14 Peak
Remarks:

1. Ewmission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162



AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-38

Data: 44
Level {dBuvim)

File: EX2011 report data'T'TCL\ACS1101302.EMG (103)

Date: 2011-07-31

120
1
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. 3m Cheawber DIata no.
Dis. / Aint. Jm 2011 3115 4580 Ant. pol. HORIZCHNTAL
Limit FCC PART 15C PEALE
Env. / In=s. ZZ2.4'C/41% Engineer Faul Tian
EUT 30 Blu-ray Disc Flayer
Fower AC 120V/60H=z
Test mwode IEEESOZ.11g CH11 Z462MH= Tx
M/N : WER337
int. Calble Amp. Emis=sion
Freq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 Z4¢2.000 2Z8.05 o.54 34.44 100.39 100.54 74.00 --26.54 Peak

Remarks:
1. Ewmission Lewel=

intenna Factor + Cable Loss

Z. The ewission lewvels that are Z0dB khelow the

—iwmp Factor + Reading.
official liwit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162



AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-39

Data:

120

60

0

49 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
FCC PART 15C PEAK
-6idB
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 49
Dis. / int. 3t 2011 3115 4550 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian

EUT

Fower
Test wode
M/H

30 Blu-ray Disc FPlayer
AC 120V/60Hz
IEEES0Z.11g CH11 2Z46ZMH=z Tx

: WEBR337

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-40
Data: 50 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
120
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. 50
Dis. / int. Jm 2011 3115 4580 Ant. pol. : WERTICLL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian
EUT 30 Blu-ray Disc FPlayer
Power AC 120V/60Hz
Test mwode IEEES0Z .11y CH11 Z2462MH=z  Tx
M/H : WER337
int. Cabhle Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dE/m) [dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
1 4924. 000 33.08 9.66 34,60 46.95 55.1z2 74.00 15.85 Peak
2 4924.000 33.08 9.66 34,60 35.60 43.74 54.00 10.26 bverage

Remarks:
1. Ewission Lewel= Antenna Factor + Cable Loss
Z. The emwmission lewvels that are 20dE below the

—Amp Factor + Reading.
official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-41

Data:

120

60

0

51 File: EX2011 report data\T'TCLIACS1101302.EMG (108)
Level {dBul/im) Date: 2011-07-31
FCC PART 15C PEAK
-GiB
4000 6800, 9600, 12400, 15200. 18000
Frequency {(MHz)
3ite no. 3w Chamber Data no. 51
Dis. / int. 3m 2011 3115 4530 Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PEALE
Env. / In=s. ZZ.4'C/41% Engineer Faul Tian

EUT

Fower
Test wode
M/

30 Blu-ray Disc Flayer
AC 120V/60Hz
IEEES0Z .11y CH11 Z4EZMH=z Tx

: VER3I37

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-42
Data: 52 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
120
FCC PART 15C PEAK
60
4 FCC PART 15C AV
T
0 4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 5z
Dis. / int. 3m 2011 3115 4580 Ant. pol. HORIZCONTAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian
EUT 30 Blu-ray Disc FPlayer
Power AC 120V/60Hz
Test mwode IEEES0Z .11y CH11 Z2462MH=z  Tx
M/H : WER337
int. Cabhle Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dE/m) [dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
1 4924. 000 33.08 9.66 34,60 43.24 51.38 74.00 ZZ.62 Peak
2 4924.000 33.08 9.66 34,60 31.53 39.67 54.00 14.355 bverage

Remarks:
1. Ewission Lewel= Antenna Factor + Cable Loss
Z. The emwmission lewvels that are 20dE below the

—Amp Factor + Reading.
official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-43

Data:

60

0

53 File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)
Level {dBul/im)
20

Date: 2011-07-31

FCC PART 15C PEAK

-6idB
4000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 53
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 22.4'C/41% Engineer Paul Tian

EUT

FPower
Test mwode
W/

3D Blu-ray Disc Player
AC 120V/60HEz

IEEESOZ . 11nHT20 CH1 Z2412MHz Tx

: VEBR337

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-44

Data: 54
Level {dBul/im)
20

File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)

Date: 2011-07-31

FCC PART 15C PEAK

60
B FCC PART 15C AV
T
04000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 54
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 22.4'C/41% Engineer Paul Tian
EOT 3D Blu-ray Disc Player
Fower AC 120V/60HE
Test rmode IEEES0Z.11nHTZ20 CH1 Z2412MH=z T=x
M/N : WER337
int. Calble Amp. Emis=sion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 4524.000 32.89 9.57 34.60 43 .68 51.54 74.00 ZZ.46 Peak
Z 4824.000 32.89 9.57 34,40 31.43 39.29 E4.00 14.71 bverage

Rewmarks:

1. Ewission Lewvel=

intenna Factor + Cable Loss —lwnp Factor + Beading.

2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-45

Data:

60

0

55 File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)
Level {dBul/im)
20

Date: 2011-07-31

FCC PART 15C PEAK

-6idB
4000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 55
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. @ WERTICLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 22.4'C/41% Engineer Paul Tian

EUT

FPower
Test mwode
W/

3D Blu-ray Disc Player
AC 120V/60HEz

IEEESOZ . 11nHT20 CH1 Z2412MHz Tx

: VEBR337

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-46
Data: 56 File: E:2011 report data\T'TCLIACS1101302.EMG (108)
Level {dBul/im) Date: 2011-07-31
120
FCC PART 15C PEAK
G0
1 FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 56
Dis. / int. Jm 2011 3115 4580 Ant. pol. : WERTICLL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian
EUT 30 Blu-ray Disc FPlayer
Power AC 120V/60Hz
Test mwode IEEES0Z.11nHTZ20 CH1 2412MH=z Tx
M/H : WER337
int. Cabhle Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin FRemark
[(MHz) (dE/m) [dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
1 4824.000 32.8%9 9.57 34,60 45.56 E3.42 74.00 Z0.E58 Peak
2  4524.000 3Z.8% 9.57 34.40 34,25 4z.14 54.00 11.8¢6 bverage
RPemarks:
1. Emission Lewel= Antenha Factor + Casble Loss —-Amp Factor + Reading.

2.

The emission levels that are Z0dE below the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-47

Data:

120

60

1

57 File: EX2011 report data'T'TCL\ACS1101302.EMG (103)

Level {dBuvim)

Date: 2011-07-31

FCC PART 15C PEAK

FCC PART 15C AV

M

MﬂMwFh&wMMN4hJJwJMMMvawwfwhwﬂkﬂﬁﬁﬂmn

1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. : 3m Chamber Data no. : 57
Dis. / int. HEch ] 2011 3115 4580 Ant. pol. HORIZCONTAL
Limit : FCZ PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian
EUT 30 Blu-ray Disc FPlayer
Power AC 120V/60Hz
Test mwode : IEEEG0Z.11nHT20 CH1 2Z412MH=z Tx
M/H : WER337
int. Cabhle Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dE/m) [dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
Z41z2.000 27.98 6.75 34.44 96.75 a7.10 74.00 -23.10 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-48

Data:

120

60

1
Z

h8
Level {dBul/im)

File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)

Date: 2011-07-31

3
FCC PART 15C PEAK
FCC PART 15C AV
1 hmM“hNﬂHhhﬂ““ﬂw%ﬂﬂhhﬁ%%ﬁhﬂh}%ﬂhﬂﬁﬂd
1000 1600. 2200, 2800. 3400, 4000
Frequency {(MHz)
3ite no. 3w Chamber Data no. 58
Dis. / int. 3m 2011 3115 4530 Ant. pol. @ WERTICLL
Limit FCC PART 15C PEALE
Env. / In=s. ZZ.4'C/41% Engineer Faul Tian
EUT 30 Blu-ray Disc Flayer
Fower AC 120V/60H=z
Test mwode IEEES0Z.11nHTZ20 CH1 2412MH=z Tx
M/ : WER337
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin FRemark
[(MHz) (dE/m) (dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
1594.000 25.72 5.35 34.60 45,66 42,13 74.00 31.87 Peak
Z41z.000 27.958 6.75 S4.44 100,39 100.71 74.00 -26.71 FPeak

Remarks:

1. Ewission Lewvel=

intenna Factor + Cable Loss —lwnp Factor + Beading.

2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-49

Data: 63 File: EX2011 report data\T'TCLIACS1101302.EMG (108)
20 Level {dBul/im) Date: 2011-07-31
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200, 2800. 3400, 4000
Frequency {MHz)
3ite no. : 3w Chataier Data no. : 63
Dis. / Ant. HERCH ] 2011 3115 4530 Ant. pol. @ HORIZOMNTAL
Limit : FCZ PART 15C PELE
Env. / Ins. : 22.4'C/41% Engineer : Paul Tian
EOT : 3D Blu-ray Disc Player
Fower : AC 120W/60HE
Test rmode : IEEESO0Z.11nHT=0 CHE 2437MHz T=x
M/N : WER337
int. Calble Amp. Emis=sion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 =Z437.000 28.03 6.81 34.44 106.33 106.73 74.00 -32.73 Peak
Remarks:

1. Ewmission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162



AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-50

Data: 64
Level {dBuvim)

120

60

1

File: EX2011 report data'T'TCL\ACS1101302.EMG (103)

Date: 2011-07-31

Remarks:

Emission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
The ewmission lewvels that are Z0d4dE below the officisl liwit are not reported,

1
FCC PART 15C PEAK
FCC PART 15C AV
1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. 3m Cheawber DIata no.
Dis. / Aint. Jm 2011 3115 4580 Ant. pol. @ WERTICLL
Limit FCC PART 15C PEALE
Env. / In=s. ZZ2.4'C/41% Engineer Faul Tian
EUT 30 Blu-ray Disc Flayer
Fower AC 120V/60H=z
Test mwode IEEES0Z . 11nHTZ0 CH& 2437MHz T=x
M/N : WER337
int. Calble Amp. Emis=sion
Freq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
2437.000 25.03 6.81 34.44 109.99 110.389 74.00 -36.39 Peak

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.
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Data:

60

0

65 File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)
Level {dBul/im)
20

Date: 2011-07-31

FCC PART 15C PEAK

-6idB
4000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 85
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. @ WERTICLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 22.4'C/41% Engineer Paul Tian

EUT

FPower
Test mwode
W/

3D Blu-ray Disc Player
AC 120V/60HEz

IEEESOZ . 11nHT20 CHE 2437HHz Tx

: VEBR337

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: ZVABD00001

Page 4-52
Data: 66 File: E:2011 report data'\T'TCLIACS1101302.EM6 (108)
Level {dBuvim) Date: 2011-07-31
120
FCC PART 15C PEAK
60 4
FCC PART 15C AV
04000 63800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. : 3m Chamber Data no. : 3]
Dis. / int. T 3m 2011 3115 4550 Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAE
Env. / Ins. : ZZ2.4'C/41% Engineer : Faul Tian
EUT : 3D Blu-ray Disc Player
Power i AC 120V/&0Hz
Test rmwode : IEEES02.11nHTZ0 CHE 2437MHz Tx
M/H 1 VER337
int. Cabhle Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin ERemark
[MH=z) (dE/m) [dE) [dE) [dBuW) [dBuW/m) (dBuVi/m] (dB)
1 4374.000 32.98 9.62 34.060 49.35 57.35 74.00 16.65 Feak
Z 4574.000 32.98 9.62 34.60 35.85 456.55 54.00 7.15 Lverage
Remarks:

1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-53

Data:

120

60

0

67 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
FCC PART 15C PEAK
-6idB
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 67
Dis. / int. 3t 2011 3115 4550 Ant. pol. HORIZCOMWTAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian

EUT

Fower
Test wode
M/H

30 Blu-ray Disc FPlayer
AC 120V/60Hz

IEEES0Z . 11nHTZ20 CHE 2437HMHz Tx

: WEBR337

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: ZVABD00001

Page 4-54
Data: 68 File: E:2011 report data'\T'TCLIACS1101302.EM6 (108)
Level {dBuvim) Date: 2011-07-31
120
FCC PART 15C PEAK
60 1
FCC PART 15C AV
04000 63800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. : 3m Chamber Data no. : 65
Dis. / int. T 3m 2011 3115 4550 Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PEAE
Env. / Ins. : ZZ2.4'C/41% Engineer : Faul Tian
EUT : 3D Blu-ray Disc Player
Power i AC 120V/&0Hz
Test rmwode : IEEES02.11nHTZ0 CHE 2437MHz Tx
M/H 1 VER337
int. Cabhle Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin ERemark
[MH=z) (dE/m) [dE) [dE) [dBuW) [dBuW/m) (dBuVi/m] (dB)
1 4374.000 32.98 9.62 34.060 50.38 55.38 74.00 15.62 Feak
Z 4574.000 32.98 9.62 34.60 42 .35 50.38 54.00 3.62 Lverage
Remarks:

1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-55

Data:

120

60

0

69 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
FCC PART 15C PEAK
-6idB
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. =]
Dis. / int. 3t 2011 3115 4550 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian

EUT

Fower
Test wode
M/H

30 Blu-ray Disc FPlayer
AC 120V/60Hz

IEEES0Z . 11nHT20 CH11 Z46ZMHz Tx

: WEBR337

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-56
Data: 70 File: E:2011 report data'\T'TCLIACS1101302.EM6 (108)
Level {dBuvim) Date: 2011-07-31
120
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 63800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 1 Sm Chamber DIata no. 70
Dis. / Aint. T 3m Z011 3115 4550 Ant. pol. : VERTICAL
Limit : FCC PART 15C PEALE
Env. / Ins. @ 2Z2.4'C/413% Engineer Paul Tian
EUT : 350 Blu-ray Disc Flayer
Fower : AC 120V/60Hz
Test mode : IEEES0Z.11nHTZ20 CH11 Z46ZMHz Tx
M/H : VBR337
int. Calble Amp. Emis=sion
Freq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/mm) [cB) (B [dBuW) (dBuW/m) (dBuV/m] (dB)
1 45924.000 33.08 9.66 34.60 45.74 53.88 74.00 20,12 Feak
Z 49z24.000 33.08 9.66 34.60 34.84 42 .98 54.00 11.02 Lverage
Rewmarks:

1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-57

Data:

120

60

0

71 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
FCC PART 15C PEAK
-6idB
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 71
Dis. / int. 3t 2011 3115 4550 Ant. pol. HORIZCOMWTAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian

EUT

Fower
Test wode
M/H

30 Blu-ray Disc FPlayer
AC 120V/60Hz

IEEES0Z . 11nHT20 CH11 Z46ZMHz Tx

: WEBR337

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-58
Data: 72 File: E:2011 report data'\T'TCLIACS1101302.EM6 (108)
Level {dBuvim) Date: 2011-07-31
120
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 63800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 72
Di=. / Aint. 3m 2011 3115 4550 Ant. pol. HORIZONTAL
Limit FCC PART 15C PEAE
Env. / Ins. 2Z.4'C/41% Engineer Paul Tian
EUT 30 Blu-ray Disc FPlayer
Power AC 120V/60Hz
Test rmwode IEEES02.11nHT20 CH11 246ZMHz Tx
M/H 1 VER337
int. Cabhle Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin ERemark
[MH=z) (dE/m) [dE) [dE) [dBuW) [dBuW/m) (dBuVi/m] (dB)
1 4524.000 33.08 9.68 34.060 47.70 55.54 74.00 15.18 Feak
Z 4924.000 33.08 9.66 34.60 37.13 q5.27 54.00 g.73 Lverage

Remarks:
1. Ewission Lewel= Antenna Factor + Cable Loss
Z. The emwmission lewvels that are 20dE below the

—Amp Factor + Reading.
official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-59

Data: 73
Level {dBuvim)

File: EX2011 report data'T'TCL\ACS1101302.EMG (103)

Date: 2011-07-31

120
1
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. 3m Cheawber DIata no. T3
Dis. / Aint. Jm 2011 3115 4580 Ant. pol. HORIZCHNTAL
Limit FCC PART 15C PEALE
Env. / In=s. ZZ2.4'C/41% Engineer Faul Tian
EUT 30 Blu-ray Disc Flayer
Fower AC 120V/60H=z
Test mwode IEEESOZ.11nHTZ0 CH11 246ZMH=z Tx
M/N : WER337
int. Calble Amp. Emis=sion
Freq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 Z4g2.000 28.05 o©.54 34.44 99,33 99,383 74.00 -25.83 Peak

Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss

Z. The ewission lewvels that are Z0dB khelow the

—iwmp Factor + Reading.
official liwit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162



AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-60

Data: 74 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
120
FCC PART 15C PEAK
60
FCC PART 15C AV
I:'100!] 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. 3w Chamber Data no. 74
Dis. / int. Jm 2011 3115 4580 Ant. pol. : WERTICLL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian
EUT 30 Blu-ray Disc FPlayer
Power AC 120V/60Hz
Test mwode IEEES0Z.11nHTZ20 CH11 2462Z2MH=z Tx
M/H : WER337
int. Cabhle Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dE/m) [dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
1 =Z4¢2.000 25.05 ©.54 34.44 10:Z.47 10z .92 74.00 -25.52 Peak

Remarks:

1. Emission Lewel=

intenna Factor + Cable Loss

Z. The ewission lewvels that are Z0dB khelow the

—lmp Factor + Reading.
official liwit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162



AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-61

Data: 79
Level {dBuvim)

120

60

1

File: EX2011 report data'T'TCL\ACS1101302.EMG (103)

Date: 2011-07-31

Remarks:

Emission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
The ewmission lewvels that are Z0d4dE below the officisl liwit are not reported,

1
Th
FCC PART 15C PEAK
FCC PART 15C AV
1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. 3m Cheawber DIata no. =
Dis. / Aint. Jm 2011 3115 4580 Ant. pol. HORIZCHNTAL
Limit FCC PART 15C PEALE
Env. / In=s. ZZ2.4'C/41% Engineer Faul Tian
EUT 30 Blu-ray Disc Flayer
Fower AC 120V/60H=z
Test mwode IEEES0Z.11nHT40 CH1 Z242ZMHz T=x
M/N : WER337
int. Calble Amp. Emis=sion
Freq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
2422.000 25.00 6.7 34.44 93.32 93.66 74.00 -19.66 Peak

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-62

Data:

120

60

1
Z

80
Level {dBuvim)

File: EX2011 report data'T'TCL\ACS1101302.EMG (103)

Date: 2011-07-31

=

FCC PART 15C PEAK

FCC PART 15C AV

it

e S A S

1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. 3m Cheawber DIata no. g0
Dis. / Aint. Jm 2011 3115 4580 Ant. pol. @ WERTICLL
Limit FCC PART 15C PEALE
Env. / In=s. ZZ2.4'C/41% Engineer Faul Tian
EUT 30 Blu-ray Disc Flayer
Fower AC 120V/60H=z
Test mwode IEEES0Z.11nHT40 CH1 Z242ZMHz T=x
M/N : WER337
int. Calble Amp. Emis=sion
Freq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1600.000 25.72 5.35 34.60 46.67 43.14 74.00 30.86 Peak
2422 .000 28.00 &.78 34.44 100.63 100.97 74.00 -26.97 Peak
Rewmarks:
1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.

2.

The emwmission lewvels that are 20dE below the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX ]

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-63

Data:

120

60

0

85 File: EX2011 report data\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
FCC PART 15C PEAK
-6dB
4000 6800. 9600. 12400. 15200. 18000
Frequency {MHz)
3ite no. 3 Chamber Data no. g5
Dis. / Ant. 3m Z011 3115 45580 Ant. pol. HORIZCONTAL
Limit FZCZ PART 15C PEAE
Env. / Ins. 22.4'C/41% Engineer Paul Tian

EUT

Fower
Test mwode
M/

3D Blu-ray Disc Player
AC 120V/60H=z

IEEESOZ . 11nHT40 CH1 Z24:ZzZHMHz Tx

1 VEBR337

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-64

Data: 86

120

60

0

1
Z

Level {dBuvim)

File: EX2011 report data'T'TCLACS1101302.EMG (108)

Date: 2011-07-31

FCC PART 15C PEAK

1 FCC PART 15C AV
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)

3ite no. 3w Chamber Data no. =11

Dis. / Ant. 3m Z011 3115 4580 Ant. pol. HORIZOMNTAL

Limit FCC PART 15C PEALE

Enwv. / Ins. 22.4'C/41% Engineer Paul Tian

EOT 3D Blu-ray Disc Player

Fower AC 120V/60HE

Test mwode IEEES0Z . 11nHT40 CH1 Z242ZMHz Tx

M/ : VBR337

int. Calble Amp. Emis=sion

Freq. Factor loss Factor Reading Level Limits Margin ERemark

[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
4544 .000 32.92 9.59 34,60 45.25 53.16 74.00 Z0.54 Peak
4844, 000 32.92 9.59 34,60 34,46 42 .37 E4.00 11.63 brerage

Rewmarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

60

0

a7 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
FCC PART 15C PEAK
-6idB
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. a7
Dis. / int. 3t 2011 3115 4550 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian

EUT

Fower
Test wode
M/H

30 Blu-ray Disc FPlayer
AC 120V/60Hz

IEEES0Z . 11nHT40 CH1 24:22Z2MHz Tx

: WEBR337

Audix Technology (Shenzhen) Co., Ltd.
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Data: 88

120

60

0

1
Z

Level {dBul/im)

File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)

Date: 2011-07-31

FCC PART 15C PEAK
1 FCC PART 15C AV
4000 6800, 9600, 12400, 15200. 18000
Frequency {(MHz)
3ite no. 3w Chamber Data no. [=3=]
Dis. / int. 3m 2011 3115 4530 Ant. pol. @ WERTICLL
Limit FCC PART 15C PEALE
Env. / In=s. ZZ.4'C/41% Engineer Faul Tian
EUT 30 Blu-ray Disc Flayer
Fower AC 120V/60H=z
Test mwode IEEES0Z.11nHT40 CH1 2422MH=z Tx
M/ : WER337
int. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin FRemark
[(MHz) (dE/m) (dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
4844, 000 32.92 9.59 34,60 44,958 EZ.89 74.00 21.11 Peak
4544.,000 32.92 9.5% 354.60 32.15 40.0%9 54.00 15.51 bverage

Remarks:

1. Ewission Lewvel=

intenna Factor + Cable Loss —lwnp Factor + Beading.

2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

60

0

89 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
FCC PART 15C PEAK
-6idB
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. g9
Dis. / int. 3t 2011 3115 4550 Ant. pol. HORIZCOMWTAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian

EUT

Fower
Test wode
M/H

30 Blu-ray Disc FPlayer
AC 120V/60Hz

IEEES0Z . 11nHT40 CH4 2437MHz Tx

: WEBR337

Audix Technology (Shenzhen) Co., Ltd.
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Data: 90 File: EX2011 report data\T'TCLIACS1101302.EMG (108)
Level {dBul/im) Date: 2011-07-31
120
FCC PART 15C PEAK
1
60
FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200. 18000
Frequency {(MHz)
3ite no. : 3w Chataier Data no. : =ln]
Dis. / int. HERCH ] 2011 3115 4530 Ant. pol. @ HORIZOMNTAL
Limit : FCoZ PART 15C PELAE
Env. / Ins. : ZzZ.4'C/41% Engineer : Paul Tian
EUT : 3D Blu-ray Disc Player
Fower : AC 120V/60Hz
Test mwode : IEEEG0Z.11nHT40 CH4 2437MH=z Tx
M/ : WER337
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin FRemark
[(MHz) (dE/m) [dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
1 4874.000 32.98 9.62 34.60 E0. 68 EB.68 74.00 15.32 Peak
Z2 4574.000 3Z.98 9.62 34.60 4z .77 50.77 54.00 3.23 bverage
Remarks:

1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Data:

60

0

91 File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)
Level {dBul/im)
20

Date: 2011-07-31

FCC PART 15C PEAK

-6idB
4000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 91
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. @ WERTICLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 22.4'C/41% Engineer Paul Tian

EUT

FPower
Test mwode
W/

3D Blu-ray Disc Player
AC 120V/60HEz

IEEESOZ . 11nHT40 CH3 Z2437HHz Tx

: VEBR337

Audix Technology (Shenzhen) Co., Ltd.
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Data: 92 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
120
FCC PART 15C PEAK
60
! FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. : 3w Chataier Data no. : 92
Dis. / Ant. T 3m Z011 3115 4580 Ant. pol. : WERTICALL
Limit : FCZ PART 15C PELE
Env. / Ins. : 22.4'C/41% Engineer : Paul Tian
EOT : 3D Blu-ray Disc Player
Fower : AC 120W/60HE
Test mwode : IEEES0Z.11nHT40 ©CH4 2437MHz T=x
M/ : VBR337
int. Calble Amp. Emis=sion
Freq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 4574.000 32.98 9.62 34.60 45.25 56.28 74.00 17,72 Peak
2 4874.000 32.98 9.62 34,40 36.76 44,76 E4.00 9,24 brerage
Rewmarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Data:

120

60

1

93 File: E:2011 report data'T'TCLIACS1101302.EMG (108)

Lewvel (dBulim)

Date: 20111-07-31

FCC PART 15C PEAK

FCC PART 15C AV
1000 1600. 2200. 2800. 3400. 4000
Frequency {MHz)

3ite no. 3 Chamber Data no.

Dis. / Ant. 3m 2011 5115 4550 Ant. pol. : WVERTICLL

Limit FCC PART 15C PEALE

Enwv. / Ins. ZZ2.4'C/41% Engineer Paul Tian

EOT 3D Blu-ray Disc Player

Fower AC 120V/60HE

Test mwode IEEES0Z.11nHT40 CH4 2437MHz T=x

M/N : WER337

Ant. Cabhle Amp. Emiz=sion

Freg. Factor loss Factor Reading Level Limits Margin ERewmark

[(MHz) (dE/m) [dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
2437.000 25.03 A.81 34.44 110.46 110.86 74.00 -36.86 Peak

Remarks:

1. Ewmission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 94
Level {dBul/im)

File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)

Date: 2011-07-31

120
FCC PART 15C PEAK
60
r FCC PART 15C AV
0 1000 1600. 2200, 2800. 3400, 4000
Frequency {(MHz)
3ite no. 3w Chamber Data no.
Dis. / int. 3m 2011 3115 4530 Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PEALE
Env. / In=s. ZZ.4'C/41% Engineer Faul Tian
EUT 30 Blu-ray Disc Flayer
Fower AC 120V/60H=z
Test mwode IEEES0Z.11nHT40 CH4 2437MH=z Tx
M/ : WER337
int. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin FRemark
[(MHz) (dE/m) (dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
1 Z2437.000 28.03 6.81 34.44 107.34 107.74 74.00 -33.74 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 95 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
120
i
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. 3w Chamber Data no. a5
Dis. / int. Jm 2011 3115 4580 Ant. pol. HORIZCONTAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/421% Engineer Paul Tian
EUT 30 Blu-ray Disc FPlayer
Power AC 120V/60Hz
Test mwode IEEES0Z.11nHT40 CH7 2452MH=z  Tx
M/H : WER337
int. Cabhle Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dE/m) [dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
1 =Z452.000 25.03 ©.54 34.44 95.37 95.380 74.00 -z24.80 Peak

Remarks:

Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
The ewmission lewvels that are Z0d4dE below the officisl liwit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 96

120
FCC PART 15C PEAK
60
FCC PART 15C AV
1 D]
0 1000 1600. 2200, 2800. 3400, 4000
Frequency {(MHz)
3ite no. 3w Chamber Data no. 95
Dis. / int. 3m 2011 3115 4530 Ant. pol. @ WERTICLL
Limit FCC PART 15C PEALE
Env. / Ins. ZZ.4'C/41% Engineer Paul Tian
EUT 3D BElu-ray Disc Player
Fower AC 120V/60H=z
Test mwode IEEES0Z.11nHT40 CH7 2452MH=z  Tx
M/ : WER337
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewmark
[(MHz) (dE/m) [dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
1 1s00.000 25.72 5.35 34,60 46,47 4z .94 74.00 31.06 Peak
Z2 Z2452.000 285.03 6.54 34.44 105.56 105.88 74.00 -29.59 FPeak

Level {dBul/im)

File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)

Date: 2011-07-31

Remarks:

1. Ewission Lewvel=

intenna Factor + Cable Loss —lwnp Factor + Beading.

2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data:

60

0

101 File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)
Level {dBul/im)
20

Date: 2011-07-31

FCC PART 15C PEAK

-6idB
4000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 101
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 22.4'C/41% Engineer Paul Tian

EUT

FPower
Test mwode
W/

3D Blu-ray Disc Player
AC 120V/60HEz

IEEESOZ . 11nHT40 CHV Z2452MHz Tx

: VEBR337

Audix Technology (Shenzhen) Co., Ltd.
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Data: 102 File: EX2011 report data'\T'TCLIACS1101302.EMG (108)
Level {dBuvim) Date: 2011-07-31
120
FCC PART 15C PEAK
60
1 FCC PART 15C AV
04000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. : 3m Chamber Data no. : 10z
Dis. / int. HEch ] 2011 3115 4580 Ant. pol. : HORIZCONTAL
Limit : FCZ PART 15C PELE
Env. / In=. @ 22.4'C/41% Engineer : Paul Tian
EUT : 3D Blu-ray Disc Player
Power i AC 120V/&0Hz
Test mwode : IEEEG0Z.11nHT40 CH? 2Z452Z2MH=z Tx
M/H : WER337
int. Cabhle Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dE/m) [dE) [dE) [dBuW) [dBu¥W/m) (dBulW/m) (dE)
1 45904.000 33.04 9.64 34,60 45.77 53.85 74.00 =zZ0.15 Peak
Z 45904.000 33.04 9.64 34,60 36.71 44,79 54.00 9,21 bverage
Remarks:

1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Data:

60

0

103 File: E:2011 report data'T'TCLI\ACS1101302.EM6 (108)
Level {dBul/im)
20

Date: 2011-07-31

FCC PART 15C PEAK

-6idB
4000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 103
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. @ WERTICLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 22.4'C/41% Engineer Paul Tian

EUT

FPower
Test mwode
W/

3D Blu-ray Disc Player
AC 120V/60HEz

IEEESOZ . 11nHT40 CHV Z2452MHz Tx

: VEBR337

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: ZVABD00001

Page 4-78
Data: 104 File: EX2011 report data\T'TCLIACS1101302.EMG (108)
20 Level {dBul/im) Date: 2011-07-31
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200. 18000
Frequency {MHz)
3ite no. : 3w Chataier Data no. : 104
Dis. / Ant. HERCH ] 2011 3115 4530 Ant. pol. @ WERTICLL
Limit : FCZ PART 15C PELE
Env. / Ins. : 22.4'C/41% Engineer : Paul Tian
EOT : 3D Blu-ray Disc Player
Fower : AC 120W/60HE
Test rmode : IEEES0Z.11nHT40 CH? 245ZMH=z  T=x
M/N : WER337
int. Calble Amp. Emis=sion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 48904.000 33.04 9.64 34,60 47.57 55.65 74.00 15.35 Peak
Z 4904.000 33.04 9.854 34,460 34.14 4z .22 E4.00 11.78 bverage
Rewmarks:

1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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5. CONDUCTED SPURIOUS EMISSIONS
5.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analyzer|  Agilent E4446A US44300459 | May.08,11 1 Year
2. Attenuator Agilent 8491B MY39262165| May.08,11 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 May.08,11 1Year

5.2.Limit
In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within
the band that contains the highest level of the desired power, In addition, radiated
emissions which fall in the restricted bands, as defined in 815.205(a), must also comply
with the radiated emission limits specified in 15.209(a).

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
is set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

detected.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Conducted emission test data:
Chain 0:
Test Mode: IEEE 802.11b TX (CH1)
. Agilent L Peak Search
#Atten 28 dB 1 dBm Next Peak
Next Pk Right
Next Pk Left
1 -—..-'..-.-a'-..-.4..-,-.---.L-.l—M-.u~.»7-=a-..u-.-.1\.-....~.L._i..t.-,.u'L,-_..-.;-..-.-..-...-..-...--.-..-1*:a.-.\-_-.--.~.--| |-,,_,,._,.,.-..._..,,...,."...,_._.,,__."""'"’"“-"H""'ﬂm"--v. =
Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-20085 Agilent Technologies

Peak Search

Mkrl € GHz
#Atten 20 dB dBm Next Peak

Hext Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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45 Agilent L Peak Search

Next Peak
Hext Pk Right

Hext Pk Left

- PR P
AW, ’ o - re W '
e I\_...,ﬂ.__.l_’fr'J.\-.J'""w g B i At Ui ™ ~

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

. Agilent L Freq/Channel

Center Freq
2.36456848 GHz

StartFreq
230413681 GHz

' Stop Freq

5 ,.g:'.".h,.-" 042500000 GHz
s e e ey e e e Yo T e gy 1% e e e e oy | ey |y _,-,_.-,..,Qﬂf»-'r"r !
CF Step
12.6863199 MHz

RAuto Mar

Freq Offset
060000000 Hz

#EH 3

Signal Track
On 0

Copyright 2080-2085 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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(CH®6)
. Agilent L Peak Search
#Atten 28 dB 4 g Next Peak
Next Pk Right
” Next Pk Left

I | I B
At L, B e T I I, L s T

Min Search

Pk-Pk Search

ude

3.44 dBm
Mkr 5 CF

More
1 of 2

Copyright 2080-2085 Agilent Technologies

- Agilent L Peak Search

#Atten 26 dB Next Peak
Hext Pk Right

Next Pk Left

1
T T T '-_.9. -
S ﬁw_%..—b ikl 8 T

Min Search

Pk-Pk Search
-45.58 .:iE:E
Mkr » CF
More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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% Agilent L Peak Search

Next Peak
Next Pk Right

1 Next Pk Left

,
, i ) . IS Sy
ot Ir_J“LT‘,H_ul.,._..-“r‘#.-‘.-\\.,,.a,.-.aa-.,-,',-.“____,_‘_._‘H,._.u,._‘_‘,*;..h_.‘__‘__“‘____ﬂa,_,-n.p._,,,-....q._ﬂ_,.;m,._mn..u,_.-.-,u. el Ty
Feoteg  pote et u -

Min Search

WUBH Sweep 1.434 5 (601 pts) ML CLETT T
Mkr 5 CF
More
1 of 2
Copyright 2000-2005 Agilent Technologies
(CH11)

. Agilent L Freq/Channel

Center Freq
281508088 GHz

StartFreq
S0.AARGAGE MHz

Stop Freq
4. ARARGAGE GHz

| L s it o T LY P SRR VRN
— | — SYSNPRT. S |
[APECTTREI e ST TR AT S T A T PR R LT T

CF Step
397.000088 MHz
RAuto Mar

Freq Offset
060000000 Hz

#EH 3

Signal Track
On 0

Copyright 2080-2085 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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45 Agilent L Freq/Channel

Center Freq
7 ARARGAGE GHz

StartFreq
4,06600000 GHz

StopFreq
10.6600000 GHz

1

A T A

y . . e, i Bl WPPT, OT Ll
—1 4.4 perommmbmr b sttty e

", e
TS ) e e R et

CF Step
GAR.ABAREE MHz
Auto Mar

Freq Offset
B.AAROREEA Hz

Signal Track
On 0

Copyright 2000-2005 Agilent Technologies

- Agilent L Peak Search

#Atten 26 dB i Next Peak
Hext Pk Right

Next Pk Left

DI s ; -
d i, TR R g Y IR L PPN, WL L U R
T B oo MR M S BT o

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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45 Agilent L Marker

| Select Marker
1 2 3 4
Normal
Delta
i Delta Pair
{Tracking Ref)
Fef A
Span Pair
Span Center
Off
More
1 of 2

Copyright 2000-2005 Agilent Technologies

Test Mode: IEEE 802.11g TX (CH1)
- Agilent L Peak Search

#Atten 26 dB : Next Peak
Hext Pk Right

Next Pk Left

il -
) e
) e
Mar-fu -'-'-.-",-,.-",'._',__-_-.-_._._.-1_.-..--.-" T e e )

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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45 Agilent L Peak Search

Next Peak
Hext Pk Right

Hext Pk Left

1

-‘.-~r-'-19».+'._ e P
. - Pl Trper S (S ]
T ot

W VPO C TSR

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

. Agilent L Peak Search

Next Peak

Next Pk Right

Next Pk Left

Mol prerelel, e, | T T
T L, = A e e i o

Min Search

#WBH 2 ; 0 1.43 Pk-Pk Search
nplitude
E:-'I_._'l dBm

Mkr » CF

More

1 of 2

Copyright 2080-2085 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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6. BAND EDGE COMPLIANCE TEST
6.1.Test Equipment
Item |Equipment Manufacturer [Model No. Serial No. Last Cal. Cal. Interval
1. [Spectrum Analyzer |Agilent E4446A US44300459 [May.08,11 |1 Year
2. |Horn Antenna EMCO 3115 9607-4877 |Nov.25,10 |[1.5 Year
3. |Amplifier Agilent 84498 3008A02495 |May.08, 11 |1 Year
4. |RF Cable Hubersuhner |SUCOFLEX102 |28620/2 May.08,11 |1 Year
5. |RF Cable Hubersuhner |SUCOFLEX102 |28618/2 May.08,11 |1 Year
6. |RF Cable Hubersuhner |SUCOFLEX102 |28610/2 May.08,11 |1 Year
6.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to
2390MHz and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions outside operation frequency band
2400MHz to 2483.5MHz shall be at least 20dB below the fundamental emissions, or
comply with 15.209 limits.

6.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked
at highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:
(a) PEAK: RBW=1MHz; VBW=3MHz ;Sweep=AUTO
(b) AVERAGE: RBW=1MHz ;VBW=10Hz ; Sweep=AUTO

6.4.Test Results
Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Data: 3

File: E2011 report data'T'TCLIACS 1101302.EMG (108}

Level (dBu\Wim)

120

Date: 2011-07-31

FCO PART]S AK
2 g
! M/
02310 2333, 2356. 2379, 2402, 2425
Frequency (MHz)
3ite no. 3 Chatber Data no. 3
Dis. / Aint. 3m Z011 3115 4580 Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'Ci41% Engineer Paul Tian
EUT 3D BElu-ray Disc Plaver
Power AC 120V/60H=
Test mode IEEES0Z .11 CH1 2412MHz Tx
M/N VER337
Ant. Cable Lwp. Emission
Freq. Factor loss Factor Reading Level Limits Margin ERemwark
[MHz) (dB/m) [dE) [dE) [dEuV) (dBuW /) (dBul/m) (dB)
1 Z390.000 27.96 6.72 34.44 E6.21 56.45 74,00 17.55 Peak
Z 2400.000 27.96 6.75 34.44 67.55 67.82 74.00 6.18 Peak
3 2402.230 27.96 E6.75 34.44 65. 64 65.91 74.00 5.09 Peak
4 2412 .120 27.98 6.78 34.44 105.75 106.07 74.00 -32.07 Peak
Retnarks:
1. Emission Level= Antenna Factor + Cable Loss —-Lwp Factor + Reading.

The emission lewels that are 20d4dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162
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Data

120

60

0

B W

4

Level (dBu\Wim)

File: E2011 report data'T'TCLIACS 1101302.EMG (108)

Date: 2011-07-31

3
)
~ZVECcc PART 15
I -6dB
LJH”
2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

3ite no. 3m Chamber Data no. 4

Dis. / Ant. 3m 2011 3115 4550 knt. pol. VERTICAL

Limit FCC PART 15C AW

Env. / Ins. 22.4'C/41% Engineer Paul Tian

EUT 3D BElu-ray Disc Player

Power AC 120V/60Hz

Test mode IEEES0Z .11k CH1 2412ZMHz Tx

M/ VER337

int. Cable Lmp. Emission

Freq. Factor loss Factor Reading Lewvel Limits Margin Remwark

[MHz) (dE/m) [dE) (dE) [dEuv) (dBuV/m) (dBuW/m) (dBE)
£2390.000 27.96 6.72 34.44 43.14 43.38 54.00 10.82 bverage
Z400.000 27.96 6.75 34.44 55.94 56.21 54.00 -2.:Z21 Lverage
2401.770 27.96 6.75 34.44 59.80 60.07 54.00 -6.07 bverage
Z411.200 27.98 6.78 34.44 101.63 10z .00 54.00 -45.00 bverage

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are Z0dBE below the officiasl limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 5 File: E2011 report data'T'TCLIACS 1101302.EMG (108}

120 Level (dBu\Wim) Date: 2011-07-31

FCCJPART[15C REAK
! 1648

2y Ly

0

2310 2333, 2356. 2379, 2402, 2425
Frequency (MHz)

3ite no. 1 3m Chamber Iata no. ¢ 5§

Dis. / Aint. HE] ! Z011 3115 4580 Ant. pol. : HORIZONTAL

Limit : FCC PART 15C FPEAE

Emwv. / Ins. : 2Z2.4'C7/41% Engineser : Paul Tian

EUT : 3D BElu-ray Disc Plaver

Power : AC 12Z20V/60H=

Test mode : IEEES0Z.11kh CH1 2Z41ZMH=z Tx

M/N : VEBR337

Ant. Cable Lwp. Emission

Freq. Factor loss Factor Reading Level Limits Margin ERemwark

[MHz) (dB/m) [dE) [dE) [dEuV) (dBuW /) (dBul/m) (dB)
1 2380.150 27.93 €6.72 34.44 £8.05 E8.26 74,00 15.74 Peak
Z 2390.000 27.96 6.72 34.44 51.16 51.40 74.00 2ZZ.60 Peak
3  2400.000 27.96 E6.75 34.44 63 .00 63.27 74.00 10.73 Peak
4 z412.120 27.98 €6.78 34.44 99,65 99,97 74.00 -25.97 Peak

Remarks:
1. Emission Level= Antenna Factor + Cable Loss —-Lwp Factor + Reading.
2. The ewmiszion lewvels that are Z20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Data: 6 File: EX2011 report data'T'TCLACS1101302.EMG (108)
Level (dBu\Wim) Date: 2011-07-31
120
3
60
CC PRRT 150 AV
=l -6l
1_/'(
—_— T
0 2310 2333, 2356. 2379, 2402, 2425
Frequency (MHz)
3ite no. 3 Chatber Data no. &
Dis. / Aint. 3m Z011 3115 4580 Ant. pol. HORIZONTAL
Limit FCC PART 15C AW
Env. / Ins. 22.4'Ci41% Engineer Paul Tian
EUT 3D BElu-ray Disc Plaver
Power AC 120V/60H=
Test mode IEEES0Z .11 CH1 2412MHz Tx
M/N VER337
Ant. Cable Lwp. Emission
Freq. Factor loss Factor Reading Level Limits Margin ERemwark
[MHz) (dB/m) [dE) [dE) [dEuV) (dBuW /) (dBul/m) (dB)
1 Z390.000 27.96 6.72 34.44 39,27 39.51 54,00 14.49 Lverage
Z 2400.000 27.96 6.75 34.44 50.51 50.78 54.00 3.22 bverage
3 2411.zZ00 27.98 €6.78 34.44 Q6.28 26,60 54,00 -42.60 Lverage

Remarks:

1. Emizsion Lewvel= Antenha Factor + Cable Loss -Awp Factor + Reading.

2. The emission lewels that are 20d4dB below the officisl liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 19

Level (dBu\Vim)
120

File: Ei20111 report dataiT'TCLACST101302.EME (108)

Date: 2011-07-31

FCC PART 15C_PEAK

-6lB

60

MM!‘MWW‘.W
e e gt

0 2450 2462, 2474. 2436. 2498, 2510
Frequency (MHz)
3ite no. 3 Chatber Data no. 19
Dis. / Aint. 3 2011 3115 4580 int. pol. HORIZONTAL
Lirait FCC PART 15C PEAK
Env. / Ins. Z2.4'Cr41% Engineer Faul Tian
EUT 3D Blu-ray Disc Plavyer
Fower AC 1z20V/60Hz
Test mode IEEES0:Z .11k CH11 Z246Z2MH=z T=x
M/ i VERS37
int. Cable Lmp. Emission
Freq. Factor loss Factor Reading Level Limits Margin Rewark
[MH=z) (dE m) (dE) (dE) [ABuV) [(ABuV/m) [(dBuWVs/m) (dE)
1 24e6l1.550 25.05 6.84 34.44 100.89 101.14 T4.00 -27.14 Peak
2 2453.500 Z5.08 6.90 34.45 49,77 50.30 74,00 23.70 Peak
3 2500.000 28.10 £.90 34.45 45.12 45,67 74,00 25.33 Peak
Rewarks:
1. Emission Level= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emis=sion levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162
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Data: 20 File: E20°11 report data'T'TCLIACS 1101302 EMG (108)
Level (dBuVim) Date: 2011-07-31
120
1
60
. FCC PART 15C AV
N _6dB
\&__2 3
0 2450 2462, 2474, 2486. 24938, 2510
Frequency (MHz)
3ite no. 3 Chatber Data no. Z0
Dis. / Aint. 3 2011 3115 4580 int. pol. HORIZONTAL
Lirait FCC PART 15C AV
Env. / Ins. Z2.4'Cr41% Engineer Faul Tian
EUT 3D Blu-ray Disc Plavyer
Fower AC 1z20V/60Hz
Test mode IEEES0:Z .11k CH11 Z246Z2MH=z T=x
M/ VER3I37
int. Cable Lmp. Emission
Freq. Factor loss Factor Reading Level Limits Margin Rewark
[MH=z) (dE m) [dE) (dE) [ABuV) [(ABuV/m) [(dBuWVs/m) (dE)
1 24e6l1.250 25.05 6.84 34.44 o7.45 o7.90 54.00 -43.90 bverage
2 2453.500 Z5.08 6.90 34.45 39.05 39.58 54.00 14.42 bverage
3 2500.000 28.10 £.90 34.45 37.84 38.39 E4.00 15.61 bverage
Rewarks:
1. Emission Level= Antenha Factor + Cable Loss -Awp Factor + Reading.

The emission lewvels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Data: 25
Level (dBu\Wim)

File: E2011 report data'T'TCLIACS 1101302.EMG (108)

Date: 2011-07-31

120
1
FCC PART 15C PEAK
I '\ -6UB
b
60
MWW
02450 2462, 2474. 2436. 2498, 2510
Frequency (MHz)
3ite no. 3m Chamber Data no. z5
Dis. / Ant. 3m 2011 3115 4550 Aint. pol. : VERTICLL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'C/41% Engineer Paul Tian
EUT 3D BElu-ray Disc Player
Power AC 120V/60Hz
Test mode : IEEES0z.11bh (©CH11 Z46ZMHz Tx
M/ 1 VER337
int. Cable Lmp. Emission
Freq. Factor loss Factor Reading Lewvel Limits Margin Remwark
[MHz) (dE/m) [dE) (dE) [dEuv) (dBuV/m) (dBuW/m) (dBE)
1 Z4e2.000 25.05 6.54 34.44 105.15 105.60 74.00 -31.60 Feak
Z Z483.500 285.08 6.90 34.45 50.31 50.54 74.00 Z23.16 Feak
3 2Z500.000 285.10 6.90 34.45 49,59 50. 44 74.00 Z23.56 Feak

Rewarks:

1. Emission Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emission levels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162
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Data: 26 File: E:2011 report data'T'TCL'ACS11Q01302.EMG (108)
Level (dBu\Wim) Date: 2011-07-31
120
1
60
o~ FCC PART 15C AV
- TN e, -6dB
AN
SN 3
0 2450 2462, 2474. 2436. 2498, 2510
Frequency (MHz)
3ite no. : 3m Chamber Data no. 26
Dis. / Ant. To3m 2011 3115 4550 Aint. pol. : VERTICLL
Limit i+ FCC PART 15C AWV
Env. / Ins. 22.4'C/41% Engineer Paul Tian
EUT 3D BElu-ray Disc Player
Power AC 120V/60Hz
Test mode IEEES0Z .11k CH11 Z46ZMHz Tx
M/ 1 VER337
int. Cable Lmp. Emission
Freq. Factor loss Factor Reading Lewvel Limits Margin Remwark
[MHz) (dE/m) [dE) (dE) [dEuv) (dBuV/m) (dBuW/m) (dBE)
1 Z4e61.2Z80 25.05 6.54 34.44 o7. 47 o7.92 54.00 -43.92 bverage
Z Z483.500 285.08 6.90 34.45 i9.z4 39,77 54.00 14.23 Lverage
3 2Z500.000 285.10 6.90 34.45 37.74 38.29 54.00 15.71 bverage

Rewarks:

1. Emission Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emission levels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 29

File: Ei20111 report dataiT'TCLACST101302.EME (108)

Level (dBu\Vim)

120

Date: 2011-07-31

60

0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
3ite no. 1 3m Chamber Data no. 9
Dis. / Aint. To3m 2011 3115 4580 int. pol. HORIZONTAL
Lirait : FCC PART 15C PELE
Env. / Ins. Z2.4'Cr41% Engineer Faul Tian
EUT 3D Blu-ray Disc Plavyer
Fower AC 1z20V/60Hz
Test mode IEEES0:Z.11g CH1 Z412MH=z Tx
M/ i VERS37
int. Cable Lmp. Emission
Freq. Factor loss Factor Reading Level Limits Margin Rewark
[MH=z) (dE m) [dE) (dE) [ABuV) [(ABuV/m) [(dBuWVs/m) (dE)
1 2390.000 27.96 6.72 34.44 57.42 57.66 T4.00 16.34 Peak
2 Z400.000 27.96 6.75 34.44 g4, 57 G4 .54 74,00 9.16 Peak
3 2412.005 27.983 6.78 34.44  100.16 100,48 74,00 -Z26.48 Peak
Rewarks:
1. Emission Level= Antenha Factor + Cable Loss -Awp Factor + Reading.

The emission lewvels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 30
Level (dBu\Vim)

File: Ei20111 report dataiT'TCLACST101302.EME (108)

Date: 2011-07-31

120
3
60
FCC PART 15C AV
2 _64B
[ ———— =
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
3ite no. 3 Chatber Data no. 30
Dis. / Aint. 3 2011 3115 4580 int. pol. HORIZONTAL
Lirait FCC PART 15C AV
Env. / Ins. Z2.4'Cr41% Engineer Faul Tian
EUT 3D Blu-ray Disc Plavyer
Fower AC 1z20V/60Hz
Test mode IEEES0:Z.11g CH1 Z412MH=z Tx
M/ i VERS37
int. Cable Lmp. Emission
Freq. Factor loss Factor Reading Level Limits Margin Rewark
[MH=z) (dE m) (dE) (dE) [ABuV) [(ABuV/m) [(dBuWVs/m) (dE)
1 2390.000 27.96 6.72 34.44 43.70 43.94 54.00 10.06 bverage
2 Z400.000 27.96 6.75 34.44 45.20 45.47 54.00 5.53 bverage
3 2412.925 27,93 6.78  34.44 B6.37 86.69 4,00 -32.69 bverage
Rewarks:
1. Emission Level= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emis=sion levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 6-12

Data: 31
Level (dBu\Vim)

File: Ei20111 report dataiT'TCLACST101302.EME (108)

Date: 2011-07-31

120

60

Wl
e

0

2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

Site no. 3m Chamber Data no. 31

Dis. / Aint. 3m 2011 3115 4550 knt. pol. VERTICAL

Limit FCC PART 15C PELE

Env. / Ins. Z2.4'Cr41% Engineer Faul Tian

EUT 3D Blu-ray Disc Plavyer

Fower AC 1z20V/60Hz

Test mode IEEES0Z .11y CH1 2412MHz Tx

M/ VER33T

int. Cable Lmp. Emission

Freq. Factor loss Factor Reading Level Limits Margin Rewark

[MHz) (dEB/m) [dE) [dE) [dEuV) [dABuV/m) (dBuW/m) (dB)
1 Z390.000 27.96 6.72 34.44 59.10 59.34 74.00 14.66 Feak
Z Z400.000 27.96 6.75 34.44 65.65 65.92 74.00 §.03 Feak
3 2411.430 27.98 6.78 34.44 103.2Z3 103 .55 74.00 -29.55 Peak

Rewarks:

1. Emission Level= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emis=sion levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 6-13

Data: 32 File: EX2011 report data'T'TCLACS1101302.EMG (108)
Level (dBu\Wim) Date: 2011-07-31
120
3
60
) 2/ FCC PART 15C AV
T 608}
0 2310 2333, 2356. 2379, 2402, 2425
Frequency (MHz)
3ite no. 3 Chatber Data no. 3z
Dis. / Aint. 3m Z011 3115 4580 Ant. pol. : VERTICLL
Limit FCC PART 15C AW
Env. / Ins. 22.4'Ci41% Engineer Paul Tian
EUT 3D BElu-ray Disc Plaver
Power AC 120V/60H=
Test mode IEEES0Z.11y CH1 2412MH=z Tx
M/N : VEBR337
Ant. Cable Lwp. Emission
Fregq. Factor loss Factor Reading Lewel Liits Margin ERewmwark
[MHz) (dB/m) [dE] [dE]) [dEuV) (dBuW /) (dBul/m) (dB)
1 Z390.000 27.96 6.72 34.44 &0.89 51.13 54,00 Z.87 Lverage
2  2400.000 27.96 6.75 34.44 55.70 55.97 54.00 -1.97 bvrerage
3 2412.925 27.98 €6.78 34.44 93.17 93.49 54,00 -39.49 Lverage

Remarks:

1. Emizsion Lewvel= Antenha Factor + Cable Loss -Awp Factor + Reading.

2. The emission lewels that are 20d4dB below the officisl liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 6-14
Data: 45 File: EX2011 report data'T'TCLACS1101302.EMG (108)
Level (dBu\Vim) Date; 2011-07-31
120
1
FCC PART 15C PEAK
|, 6B
Li| 1.f
60 5
FPA Adsarduld i
0 2450 2462, 2474. 2436. 2498, 2510
Frequency (MHz)
Site no. 3m Chamber Data no. 45
Dis. / Aint. 3m 2011 3115 4550 knt. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Z2.4'Cr41% Engineer Faul Tian
EUT 3D Blu-ray Disc Plavyer
Fower AC 1z20V/60Hz
Test mode IEEES0Z .11y CH11 Z462ZMHz Tx
M/ VER33T
int. Cable Lmp. Emission
Freq. Factor loss Factor Reading Level Limits Margin Rewark
[MHz) (dEB/m) [dE) [dE) [ABuV) [dABuV/m) (dBuW/m) (dB)
1 Z4el.700 25.05 6.54 34.449 101.59 102.34 74.00 -28.34 Feak
Z Z483.500 285.08 6.90 34.45 6Z.12 BZ.65 74.00 11.35 Feak
3 Z500.000 28.10 €.90 34.45 £3.87 54,42 74.00 19.58 Peak

Rewarks:

1. Emission Level= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emis=sion levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 6-15

Data: 46 File: EX2011 report data'T'TCLACS1101302.EMG (108)
Level (dBuVim) Date: 2011-07-31
120
1
60
FCC PART 15C AV
e 7. _6dB
[ S
_‘——q—“_——h—__%___WE
0 2450 2462, 2474, 2486, 2493, 2510
Frequency (MHz)
Site no. 3m Chamber Data no. 46
Dis. / Ant. 3m 2011 3115 4550 knt. pol. HORIZONTAL
Limit FCC PART 15C AW
Env. / Ins. 2Z.4'C/41% Engineer Paul Tian
EUT 3D Blu-ray Disc Plavyer
Fower LC 1zZ0V/60Hz
Test mode IEEES0Z .11y CH11 Z462ZMHz Tx
M/ VER33T
int. Cable Lmp. Emission
Freq. Factor loss Factor Reading Level Limits Margin Rewark
[MHz) (dEB/m) [dE) [dE) [dEuV) [dABuV/m) (dBuW/m) (dB)
1 Z4e62.780 25.05 6.54 34.45 S0.54 90.95 54.00 -36.98 bverage
Z Z483.500 285.08 6.90 34.45 45.580 46.33 54.00 T.67 Lverage
3 Z500.000 28.10 €.90 34.45 40. 60 41.15 &54.00 12.85 bverage

Rewarks:

1. Emission Level= Antenha Factor + Cable Loss -Awp Factor + Reading.

2. The emis=sion levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 6-16
Data: 47 File: E20°11 report data'T'TCLIACS 1101302 EMG (108)
Level (dBu\Vim) Date; 2011-07-31
120
1
" FCC PART 15C PEAK
LT _6dB
L L |
60
0 2450 2462, 2474. 2436. 2498, 2510
Frequency (MHz)

3ite no. 3 Chatber Data no. 47

Dis. / Aint. 3m 2011 3115 4580 int. pol. VERTICLL

Lirait FCC PART 15C PEAK

Env. / Ins. Z2.4'Cr41% Engineer Faul Tian

EUT 3D Blu-ray Disc Plavyer

Fower AC 1z20V/60Hz

Test mode IEEES0:Z.11g CH11 Z246Z2MH= T=x

M/ VER3I37

int. Cable Lmp. Emission

Freq. Factor loss Factor Reading Level Limits Margin Rewark

[MH=z) (dE m) [dE) (dE) [ABuV) [(ABuV/m) [(dBuWVs/m) (dE)
1 24e6l1.5Z0 258.05 6.84 34.44 106.54 106.99 74.00 -32.99 Peak
2 2453.500 Z5.08 6.90 34.45 65,34 65,57 74,00 g.13 Peak
3 2500.000 28.10 £.90 34.45 4. 25 L4230 74,00 19.20 Peak

Rewarks:

1. Emission Level= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emis=sion levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 6-17

Data: 48 File: E20111 report data'T'TCLIACS1101302.EMG (108)
Level (dBu\Vim) Date; 2011-07-31
120
1
60
FCC PART 15C AV
C——= | _6dB
e e
0 2450 2462. 2474. 2486. 2498. 2510
Frequency (MHz)
3ite no. 3t Chamber Data no. 45
Di=. / Ant. 3m 2011 3115 4580 int. pol. VERTICALL
Lirit FCC PART 15C AV
Env. / Ins. 22.4'C/41% Engineer Paul Tian
EUT 3 BElu-ray Disc Plaver
Power AC 120V/60H=
Test mode IEEES0:.11g CH11 zZ462MH= Tx
M/N VER3I37
Ant. Cable Lwp. Emission
Freq. Factor loss Factor Reading Level Limits Margin ERemwark
[MHz) (dB/m) [dE) [dE) [dEuV) (dBuW /) (dBul/m) (dB)
1 2441.220 25.05 6.854 34.44 a5.60 95.05 54.00 -4Z2.05 bverage
2 2433.500 28.08 6.90 34.45 49,90 50.43 54.00 3.57 byerage
3 &500.000 25.10 6.90 34.45 4z .99 43.54 54.00 10.46 bverage

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewels that are 20d4dB below the officisl liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 6-18

Data: 59 File: E:20111 report data'T'TCLMACS1101302.EMG (108)
Level (dBu\Vim) Date; 2011-07-31
120
3
15C PEAK
Jhm
60 1 H\

W

0

2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

Site no. 3m Chamber Data no. 59

Dis. / Aint. 3m 2011 3115 4550 knt. pol. VERTICAL

Limit FCC PART 15C PELE

Env. / Ins. Z2.4'Cr41% Engineer Faul Tian

EUT 3D Blu-ray Disc Plavyer

Fower AC 1z20V/60Hz

Test mode IEEESO0Z.11nHTZ20 CH1 2412ZMHz Tx

M/ VER33T

int. Cable Lmp. Emission

Freq. Factor loss Factor Reading Level Limits Margin Rewark

[MHz) (dEB/m) [dE) [dE) [dEuV) [dABuV/m) (dBuW/m) (dB)
1 Z390.000 27.96 6.72 34.44 56.28 56.52 74.00 17.48 Feak
Z Z400.000 27.96 6.75 34.44 BZ2.37 62,64 74.00 11.36 Feak
3 2412.695 27.98 6.78 34.44 100.55 100.87 74.00 -26.87 Peak

Rewarks:

1. Emission Level= Antenha Factor + Cable Loss -Awp Factor + Reading.

2. The emis=sion levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 6-19

Data: 60 File: E20°11 report data'T'TCLIACS 1101302 EMG (108)
Level (dBu\Vim) Date; 2011-07-31
120
3
60
) | Fcc pART 15C A
T ]
— -6dB
0 2310 2333, 2356. 2379, 2402, 2425
Frequency (MHz)
3ite no. 3 Chatber Data no. &0
Dis. / Aint. 3 2011 3115 4580 int. pol. VERTICLL
Lirait FCC PART 15C AV
Env. / Ins. Z2.4'Cr41% Engineer Faul Tian
EUT 3D Blu-ray Disc Plavyer
Fower AC 1z20V/60Hz
Test mode IEEESO0:Z . 11nHTZ20 CH1 Z2412MH=z Tx
M/N VER3I37
int. Cable Amp. Emi==ion
Freq. Factor loss Factor Reading Level Limits Margin Rewark
[MH=z) (dE m) (dE) (dE) [ABuV) [(ABuV/m) [(dBuWVs/m) (dE)
1 2390.000 27.96 6.72 34.44 50.79 51.03 54.00 .97 bverage
2 Z400.000 27.96 6.75 34.44 S56.06 56.33 54.00 -=-Z.33 bverage
3 2411.200 27.983 £.78  34.44 Qz.687 Qz.99 &4.00 -383.99 bverage

Rewarks:

1. Emission Level= Antenha Factor + Cable Loss -Awp Factor + Reading.

2. The emis=sion levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 6-20

Data: 61

Level (dBu\Vim)
120

File: Ei20111 report dataiT'TCLACST101302.EME (108)

Date: 2011-07-31

15C PEAK

6B

60

.

02310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
3ite no. 3t Chamber Data no. 61
Di=. / Ant. 3m 2011 3115 4580 int. pol. HORTIZONTAL
Lirit FCC PART 15C PELE
Env. / Ins. 22.4'C/491% Engineer Paul Tian
EUT 3 BElu-ray Disc Plaver
Power AC 120V/60H=
Test mode IEEES0:Z.11nHTZ20 CH1 2412MH=z Tx
M/N : WEBR337
Ant. Cable Lwp. Emission
Freq. Factor loss Factor Reading Level Limits Margin ERemwark
[MHz) (dB/m) [dE) [dE) [ dBui) (dBuW /) (dBul/m) (dB)
1 23590.000 27.96 6.72 34.44 51.65 51.92 74.00 Z22.08 Peak
2 2400.000 27.96 6.75 34.44 55.63 55.90 74.00 15.10 Peak
3 2412.350 27.98 6.78  34.44 S6.02 96.34 T4.00 -22.34 Peak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewels that are 20d4dB below the officisl liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 6-21

Data: 62 File: E20111 report data'T'TCLIACS1101302.EMG (108)
Level (dBu\Vim) Date; 2011-07-31
120
3
60
FCC PART 15C AV
2] 6B
[ ——— R
0 2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
3ite no. 3t Chamber Data no. b2
Di=. / Ant. 3m 2011 3115 4580 int. pol. HORTIZONTAL
Lirit FCC PART 15C AV
Env. / Ins. 22.4'C/41% Engineer Paul Tian
EUT 3 BElu-ray Disc Plaver
Power AC 120V/60H=
Test mode IEEES0:Z.11nHTZ20 CH1 2412MH=z Tx
M/N VER3I37
Ant. Cable Lwp. Emission
Freq. Factor loss Factor Reading Level Limits Margin ERemwark
[MHz) (dB/m) [dE) [dE) [dEuV) (dBuW /) (dBul/m) (dB)
1 23590.000 27.96 6.72 34.44 43.51 44.05 54.00 9.95 bverage
2 2400.000 27.96 6.75 34.44 45.51 45.78 54.00 5.22 byerage
3 2412.925 27.98 6.78  34.44 55.46 855.78 54.00 -31.78 bverage

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewels that are 20d4dB below the officisl liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 6-22

Data

120

60

0

i 75 File: E20°11 report data'T'TCLIACS 1101302 EMG (108)
Level (dBu\Vim) Date; 2011-07-31
1
FCC PART 15C PEAK
] , 6B
g W
2450 2462, 2474. 2436. 2498, 2510
Frequency (MHz)

3ite no. 3 Chatber Data no. 75

Dis. / Aint. 3m 2011 3115 4580 int. pol. VERTICLL

Lirait FCC PART 15C PEAK

Env. / Ins. Z2.4'Cr41% Engineer Faul Tian

EUT 3D Blu-ray Disc Plavyer

Fower AC 1z20V/60Hz

Test mode IEEESO0:Z . 11nHT20 CH11 2452MH=z T

M/ VER3I37

int. Cable Lmp. Emission

Freq. Factor loss Factor Reading Level Limits Margin Rewark

[MH=z) (dE m) [dE) (dE) [ABuV) [(ABuV/m) [(dBuWVs/m) (dE)
Z460.500 Z5.05 6.54 34.449 102.51 105.26 T4.00 -29.26 Peak
2453.500 25.08 6.90 34.45 55.00 55.53 74.00 15.47 Peak
2500.000 28.10 wB.90 34,45 LO.42 &O.97 74,00 23.03 Peak

Rewarks:

1. Emission Level= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emis=sion levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 6-23

Data: 76 File: EX2011 report data'T'TCLACS1101302.EMG (108)
Level (dBu\Wim) Date: 2011-07-31
120
1
60
FCC PART 15C AV
s e . -6dB
_\_\_‘_\_‘_'_‘—‘—-—._
0 2450 2462, 2474, 2486. 24938, 2510
Frequency (MHz)
3ite no. 3 Chatber Data no. TG
Dis. / Aint. 3m Z011 3115 4580 Ant. pol. VERTICAL
Limit FCC PART 15C AW
Env. / Ins. 22.4'Ci41% Engineer Paul Tian
EUT 3D BElu-ray Disc Plaver
Power AC 120V/60H=
Test mode IEEES0Z.11nHTZ0 CH11 2452MHz Tx
M/N VER337
Ant. Cable Lwp. Emission
Freq. Factor loss Factor Reading Level Limits Margin ERemwark
[MHz) (dB/m) [dE) [dE]) [dEuV) (dBuW /) (dBul/m) (dB)
1 2Z4¢2.900 258.05 €.54 34.45 02,43 92.87 54,00 -38.87 Lverage
Z 2483.500 28.08 6.90 34.45 50.01 50.54 54.00 3.46 bverage
3 2Z500.000 28.10 €.90 34.45 44,04 44,59 54,00 9.41 Lverage

Remarks:

1. Emizsion Lewvel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewels that are 20d4dB below the officisl liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 6-24

Data: 77

Level (dBu\Vim)
120

File: Ei20111 report dataiT'TCLACST101302.EME (108)

Date: 2011-07-31

FCC PART 15C PEAK
! ! 6B
60 \W’L‘M
%
Pt b o e M ]
0 2450 2462, 2474. 2436. 2498, 2510
Frequency (MHz)
3ite no. 3 Chatber Data no. 77
Dis. / Aint. 3 2011 3115 4580 int. pol. HORIZONTAL
Lirait FCC PART 15C PEAK
Env. / Ins. Z2.4'Cr41% Engineer Faul Tian
EUT 3D Blu-ray Disc Plavyer
Fower AC 1z20V/60Hz
Test mode IEEESO0:Z . 11nHT20 CH11 2452MH=z T
M/ i VERS37
int. Cable Lmp. Emission
Freq. Factor loss Factor Reading Level Limits Margin Rewark
[MH=z) (dE m) (dE) (dE) [ABuV) [(ABuV/m) [(dBuWVs/m) (dE)
1 24e2.120 25.05 6.84 34.44 99,56 99,51 T4.00 -25.581 Peak
2 2453.500 Z5.08 6.90 34.45 53.54 53.587 74,00 20.135 Peak
3 2500.000 28.10 £.90 34.45 LEO.29 LO.54 74,00 23016 Peak
Rewarks:
1. Emission Level= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emis=sion levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 6-25
Data: 73 File: EX2011 report data'T'TCLACS1101302.EMG (108)
Level (dBu\Wim) Date: 2011-07-31
120
1
60
FCC PART 15C AV
!
=l B -6dB
_'_‘_|—|_._
___.__‘_‘________‘_ 3
0 2450 2462, 2474, 2486. 24938, 2510
Frequency (MHz)
3ite no. 3 Chatber Data no. =]
Dis. / Aint. 3m Z011 3115 4580 Ant. pol. HORIZONTAL
Limit FCC PART 15C AW
Env. / Ins. 22.4'Ci41% Engineer Paul Tian
EUT 3D BElu-ray Disc Plaver
Power AC 120V/60H=
Test mode IEEES0Z.11nHTZ0 CH11 2452MHz Tx
M/N VER337
Ant. Cable Lwp. Emission
Freq. Factor loss Factor Reading Level Limits Margin ERemwark
[MHz) (dB/m) [dE) [dE) [dEuV) (dBuW /) (dBul/m) (dB)
1 2Z4¢2.780 28.05 €.54 34.45 88.65 g9.09 &54.00 -35.09 Lverage
Z 2483.500 28.08 6.90 34.45 45,74 46,27 54.00 7.73 bverage
3 2Z500.000 28.10 €.90 34.45 40,45 41.00 &54.00 13.00 Lverage
Remarks:
1. Emizsion Lewvel= Antenha Factor + Cable Loss -Awp Factor + Reading.

The emisszicn lewels that are 20dE below the officisl liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11162




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: ZVABDO00001
Page 6-26

Data: 31 File: E2011 report data'T'TCLIACS 1101302.EMG (108}

120 Level (dBu\Wim) Date: 2011-07-31

FCC PART 15C_PEAK
] 3 | _6aB

60 IW \uwh

0

2310 2330, 2368. 2397. 2426. 2455
Frequency (MHz)

3ite no. 1 3m Chamber Iata no. @ &1

Dis. / Aint. HE] ! Z011 3115 4580 Ant. pol. : VERTICLL

Limit : FCC PART 15C FPEAE

Emwv. / Ins. : 2Z2.4'C7/41% Engineser : Paul Tian

EUT : 3D BElu-ray Disc Plaver

Power : AC 12Z20V/60H=

Test mode : IEEES0Z.11nHT40 CH1 Z42ZZMH=z Tx

M/N : VEBR337

Ant. Cable Lwp. Emission

Freq. Factor loss Factor Reading Level Limits Margin ERemwark

[MHz) (dB/m) [dE) [dE) [dEuV) (dBuW /) (dBul/m) (dB)
1 Z385.300 27.96 6©6.72 34.44 65.22 65.46 74,00 g.54 Peak
Z 2390.000 27.96 6.72 34.44 60.17 60.41 74.00 13.59 Peak
3  2400.000 27.96 E6.75 34.44 65.04 65.31 74.00 5.69 Peak
4  24:23.100 28.00 6.78 34.44 101.44 101.78 74.00 -27.78 Peak

Remarks:
1. Emission Level= Antenna Factor + Cable Loss —-Lwp Factor + Reading.
2. The ewmiszion lewvels that are Z20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162




AUDIX }

FCC ID: ZVABDO00001

AUDIX Technology (Shenzhen) Co., Ltd.

Page 6-27
Data: 82 File: E:2011 report data'T'TCL'ACS11Q01302.EMG (108)
Level (dBu\Wim) Date: 2011-07-31
120
s
3
60
j FCC PART 15C AV
_’—/_—’_/f/_,_ﬂ"ﬂljmﬁf ' V' _6aB
0 2310 2339, 2368. 2397. 2426. 2455
Frequency (MHz)
3ite no. 3m Chamber Data no. =344
Dis. / Aint. 3m 2011 3115 4550 knt. pol. VERTICAL
Limit FCC PART 15C AW
Env. / Ins. 22.4'C/41% Engineer Paul Tian
EUT 3D BElu-ray Disc Player
Power AC 120V/60Hz
Test mode IEEES0Z.11nHT40 CH1 Z422ZMHz Tx
M/ VER337
int. Cable Lmp. Emission
Freq. Factor loss Factor Reading Lewvel Limits Margin Remwark
[MHz) (dE/m) [dE) (dE) [dEuv) (dBuV/m) (dBuW/m) (dBE)
1 2385.010 27.96 6.72 34.44 50.40 50.64 54.00 .38 bverage
Z Z390.000 27.96 6.7Z2 34.44 50.35 50.59 54.00 .41 Lverage
3  2400.000 27.96 6.75 34.44 59.11 59.38 54.00 -5.38 bverage
4 Z420.635 25.00 6.78 34.44 Ga.21 56.55 54.00 -32.55 bverage
Remarks:
1. Emission Level= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are Z0dBE below the officiasl limit are not reported.
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Data: 83 File: E:2011 report data'T'TCL'ACS1101302.EMG (108)
Level (dBu\Wim) Date: 2011-07-31
120
FCC PART 16C PEAK
/ | .6dB
]
o0 1 -mmdf
wnmmvwMuwhvwwwwdaummwmxw#dﬂﬂﬂ*ﬁMmﬁuUhM
0 2310 2339. 2368. 2397. 2426. 2455
Frequency (MHz)
Site no. 3m Chamber Data no. 83
Dis. / Aint. 3m Z011 3115 4550 int. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 22.4'Ci41% Engineer Paul Tian
EUT 3D BElu-ray Disc Plaver
Power AC 120V/60H=
Test mode IEEESO0Z . 11nHT40 CH1 Z2422MHz Tx
M/N VER337
Ant. Cable Lwp. Emission
Freq. Factor loss Factor Reading Level Limits Margin ERemwark
[MH=z) (dE/m) [dE) [dE) [ dBui) (dBuW/m) [(dBuWi/m) (dE)
1 2383.6680 27.93 6.72 34.44 56.70 56.91 74.00 17.0%9 Feak
Z 23590.000 27.96 6.72 34.44 53.27 53.51 74.00 Z0.49 Feak
3 Z2400.000 27Y.96 6.75 34.44 BZ.36 BZ .63 74.00  11.37 Feak
4 2411.085 27.958 6.78 34.44 93.96 04,25 74.00 -Z0.28 Feak
Remarks:
1. Emission Level= Antenna Factor + Cable Loss —-Lwp Factor + Reading.
2. The ewmiszion lewvels that are Z20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 84
Level (dBu\Wim)

File: E2011 report data'T'TCLIACS 1101302.EMG (108)

Date: 2011-07-31

120
3
60
FCC PART 15C AV
H | fi_-64B
A M
_-—'—'_'_'_'_'_F'_‘_
02310 2339, 2368. 2397. 2426. 2455
Frequency (MHz)

3ite no. 3m Chamber Data no. g4

Dis. / Ant. 3m 2011 3115 4550 knt. pol. HORIZONTAL

Limit FCC PART 15C AW

Env. / Ins. 22.4'C/41% Enginesr Paul Tian

EUT 3D BElu-ray Disc Player

Power AC 120V/60Hz

Test mode IEEES0Z.11nHT40 CH1 Z422ZMHz Tx

M/ 1 VER337

Ant., Cakhle imp. Emission

Freq. Factor loss Factor Reading Lewvel Limits Margin Remwark

[MHz) (dE/m) [dE) (dE) [dEuv) (dBuV/m) (dBuW/m) (dBE)
1 Z390.000 27.96 6.72 34.44 4z .59 42 .53 54.00 11.17% bverage
Z Z400.000 27.96 6.75 34.44 49,45 49,75 54.00 4.25 Lverage
3 2423.825 28.00 6.78 34.44 7. 64 7.98 54.00 -23.98 bverage

Rewarks:

1. Emission Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emission levels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 97
Level (dBu\Vim)

File: Ei20111 report dataiT'TCLACST101302.EME (108)

Date: 2011-07-31

120
1
FCC PART 15C PEAK
i 6B
2
60 M%
0 2430 2446. 2462, 2478. 2494, 2510
Frequency (MHz)
Site no. 3m Chamber Data no. 97
Dis. / Aint. 3m 2011 3115 4550 int. pol. : VERTICALL
Lirait FCC PART 15C PEAK
Env. / Ins. Z2.4'Cr41% Engineer Faul Tian
EUT 3D Blu-ray Disc Plavyer
Fower AC 1z20V/60Hz
Test mode IEEESO0:Z . 11nHT40 CH7? Z2452MH=z  Tx
M/ i VERS37
int. Cable Lmp. Emission
Freq. Factor loss Factor Reading Level Limits Margin Rewark
[MH=z) (dE m) [dE) [dE) [ABuV) [(ABuV/m) [(dBuWVs/m) (dE)
1 2450.800 25.03 6.84 34.44 103.7:2 104.15 74.00 -30.15 Peak
2 2453.500 Z5.08 6.90 34.45 59,66 s0.19 74,00 13.51 Peak
3 2500.000 28.10 £.90 34.45 EO.8R 51.41 74,00 22.59 Peak

Rewarks:

1. Emission Level= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emis=sion levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 938 File: E:2011 report data'T'TCL'ACS1101302.EMG (108)
Level (dBu\Wim) Date: 2011-07-31
120
1
60
Fan FCC PART 15C AV
|- 6B
\_.-\..\_\_'_“\._\_4
]
02430 2446. 2462, 2478. 2494, 2510
Frequency (MHz)
Site no. 3m Chamber Data no. 98
Dis. / Aint. 3m Z011 3115 4550 int. pol. VERTICLL
Limit FCC PART 15C AV
Env. / Ins. 22.4'Ci41% Engineer Paul Tian
EUT 3D BElu-ray Disc Plaver
Power AC 120V/60H=
Test mode IEEESO0Z . 11nHT40 CH7 Z245ZMHz Tx
M/N VER337
Ant. Cable Lwp. Emission
Freq. Factor loss Factor Reading Level Limits Margin ERemwark
[MH=z) (dE/m) [dE) [dE) [ dBui) (dBuW/m) [(dBuWi/m) (dE)
1 Z450.400 25.03 6.54 34.44 g59.61 Q0.04 54.00 -36.04 Lverage
Z 2483.500 28.08 6.90 34.45 50.24 50.77 54.00 3.23 bverage
3 2485.440 285.08 6.90 34.45 50.04 50.57 54.00 3.43 bverage
4 Z500.000 25.10 6.90 34.45 4z .95 43 .50 54.00 10.50 Lverage
Remarks:
1. Emission Level= Antenna Factor + Cable Loss —-Lwp Factor + Reading.
2. The ewmiszion lewvels that are Z20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Data

120

60

0

B W

1. Emi=ssion Level= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewmiszion lewvels that are Z20dE below the official limit are not reported.

;09 File: E20°11 report data'T'TCLIACS 1101302 EMG (108)
Level (dBu\Vim) Date; 2011-07-31
1
FCC PART 15C PEAK
|/ L 6B
M\“"wﬂwﬂ i
Al
M4WMM
2430 2446, 2462, 2478. 2494, 2510
Frequency (MHz)
Site no. 3m Chamber Data no. 99
Dis. / Aint. 3m 2011 3115 4550 int. pol. HORIZONTAL
Lirait FCC PART 15C PEAK
Env. / Ins. Z2.4'Cr41% Engineer Faul Tian
EUT 3D Blu-ray Disc Plavyer
Fower AC 1z20V/60Hz
Test mode IEEESO0:Z . 11nHT40 CH7? Z2452MH=z  Tx
M/ VER3I37
int. Cable Lmp. Emission
Freq. Factor loss Factor Reading Level Limits Margin Rewark
[MH=z) (dE m) [dE) [dE) [ABuV) [dABuV/m) (dBuW/m) (dB)
Z2455.360 Z5.05 6.54 34.44 95.50 Q99.25 T4.00 -25.25 Peak
2453.500 25.08 6.90 34.45 56.52 57.35 74.00 16.65 Peak
24587.840 28.10 w.90 34.45 Lo.51 0.3 6 74,00 13.64 Peak
Z500.000 Z25.10 6.90 34.45 51.65 52.23 74,00 21.77 Peak
Remarks:

Audix Technology (Shenzhen) Co., Ltd.
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Data: 100 File: EX2011 report data'T'TCLACS1101302.EMG (108)
Level (dBu\Vim) Date; 2011-07-31
120
1
60
7y FCC PART 15C AV
— W 2 _6dB
‘“—“\_.x_\u_\__qg
0 2430 2446. 2462, 2478. 2494, 2510
Frequency (MHz)
Site no. 3m Chamber Data no. 100
Dis. / Aint. 3m 2011 3115 4550 knt. pol. HORIZONTAL
Limit FCC PART 15C AW
Env. / Ins. Z2.4'Cr41% Engineer Faul Tian
EUT 3D Blu-ray Disc Plavyer
Fower AC 1z20V/60Hz
Test mode IEEESO0Z.11nHT40 CH7? 2452ZMHz Tx
M/ VER33T
int. Cable Lmp. Emission
Freq. Factor loss Factor Reading Level Limits Margin Rewark
[MHz) (dEB/m) [dE) [dE) [ABuV) [dABuV/m) (dBuW/m) (dB)
1 Z454.000 25.05 6.54 34.44 g2.31 g2.76 54.00 -zZ8.76 bverage
Z Z483.500 285.08 6.90 34.45 45.99 46.52 54.00 1= Lverage
3 Z500.000 28.10 €.90 34.45 40. 60 41.15 &54.00 12.85 bverage

Rewarks:

1. Emission Level= Antenha Factor + Cable Loss -Awp Factor + Reading.

2. The emis=sion levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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7. 6dB Bandwidth Test
7.1.Test Equipment
Item [Equipment [Manufacturer |Model No. Serial No. Last Cal. |Cal. Interval
1, [SPECUUM A Gilent E4446A US44300459 |May.08, 11 |1 Year
Analyzer
2. |Attenuator |Agilent 8491B MY39262165 |May.08, 11 |1 Year
3. |RF Cable [Hubersuhner |SUCOFLEX102 [28618/2 May.08, 11 [1Year
7.2.Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and 300
kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of which is
higher than peak power minus 6dB.

7.4.Test Results

6dB Bandwidth

EUT: 3D Blu-ray Disc Player
M/N:VBR337
Test date:2011-06-24 Pressure: 101.4 kpa Humidity: 47%
Tested by: Leo-Li Test site:  RF Site Temperature : 26.2 C
Cable loss: 1 dB Attenuator loss: 20 dB Antenna Gain: 1.53 dBi
6dB bandwidth .
Test Mode CH (MHz) I('lénljllzt)
Chain0 Chainl

CH1 8.118 8.131 >500
11b CH6 8.113 8.121 >500

CH11 8.577 8.120 >500

CH1 15.100 15.119 >500
11g CH6 15.133 15.121 >500

CH11 15.119 15.108 >500

CH1 15.122 15.109 >500
:IllllTnZO CH®6 16.952 16.066 >500

CH11 15.109 15.120 >500

CH1 33.379 33.301 >500
. CH4 33392 33527 >500

CH7 33.394 33.187 >500
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: ZVABDO00001

Page 7-2
6dB Bandwidth
Chain 0:
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
5 Agilent Trace
Ch Freq 2.412 GHz Trlg Froe , Irace
Occupied Bandwidth I
Center 2.412000000 GHz Clear Hrite
Max Hold
Min Hold
View
#BH 308 k
Occupied Bandvidth Occ BH % Pur 2.0 | il
10.0921 MHz ® dB
Transmit Freq Error ) z lho{g
% dB Bandwidth g

File Operation Status. A:\SCREN196.GIF file saved
Test CH6: 2437MHz

= Agilent Trace
I
Ch Freq  2.437 GHz Trig Free  Trace
Occupied Bandwidth ]
Center 2.437000000 GHz Cloar Hirite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur 2,00 Blank
10.8857 MH x dB f'
Transmit Freq Error 1 Hz 1"10{3
% B Bandwidth 3. MHz 0

File Operation Status. A:\SCREN195.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Test CH11: 2462MHz
= Agilent Trace
Ch Freq 2.462 GHz Trig Free , Tracg
Occupied Bandwidth ]
Center 2.462000000 GHz e T
#Htten 20 dB
Max Hold
Min Hold
View
Occupied Bandvwidth Occ BH % Pur 7 Blank
10.1197 M x 4B -6.00 4 (B
Transmit Freq Error & z 1['10{3
% dB Bandwidth i

Unable to save file

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

- Agilent Trace
Ch Freq 2.412 GHz Trig Free , 1race
Occupied Bandwidth I
Center 2.412000000 GHz Cloar Hrite
Max Hold
Min Hold
View
Blank
Transmit Freq Error z 1"10]!'3
% JB Bandwidth A MHz 0

File Operation Status. A:\SCREN197.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Test CH6: 2437MHz
- Agilent Trace
Ch Freq 2.437 GHz Trig Free | | ) Trac%
Occupied Bandwidth I
Center 2.437000000 GHz Clear Write
#Atten 20 dB |
Max Hold
Min Hold
View
Occupied Bandvidth Occ BH % Pur HELIS
16.2608 MHz % dB il -
Transmit Freq Error  16.455 kHz lHofrg
% dB Bandwidth 15. f

File Operation Status. A:\SCREN198.GIF file saved

Test CH11: 2462MHz

- Agilent Sweep
. Sweep Time
Ch Freq 2.462 GHz Trig Free 2480 ms
Occupied Bandwidth R Huto Man
Sweep Time 2.400 ms Sweep
Single Cont
#Atten 20 dB Auto Sweep
Time
R e i i ——— Norrm Accy
" Gate
oy 0ff

Gate Setup»

m— — - Points
Occupied Bandwidth Occ BH % Pur )G 601

16.2687 MHz % dB

Transmit Freq Error 1 kHz
% dB Bandwidth z

File Operation Status. A:\SCREN199.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
# Agilent L Freg/Channel
Ch Freq 2.412 GHz Trig Free| ,oNter Freq
Occupied Bandwidth ]
Center 2.412000000 GHz StartFreq
2.39950008 GHz
#Htten 20 dB
L Stop Freq
2424500688 GHz
".“|-.l_'__,___.r'.-..-d_.-."'._.___._I.'|’.._...-."Lr-.:..r‘l'1-'-"-—'.I.*I."‘-‘-"-]-'~'-.-.-u--J".-,__..,__."l,-|_.__,...rl.r-.-.-;d-..-"....-..__,__ﬂ'_qm
b -1 CF Step
2.SRARGAGE MHz
S Huto Man
Freq Offset

000000000 Hz

{ 1

- 5 = : 1 - Signal Track
Occupied Bandvwidth Occ BH % Pur 0 % (Hely 0Ff

17.3878 MHz x dB

Transmit Freq Error 1
® JdB Bandwidth 1

Copyright 2000-2005 Agilent Technologies

Test CH6: 2437MHz

45 Agilent L Freq/Channel
Ch Freq 2.437 GHz Trig Free| ,onter Fred

Occupied Bandwidth I
Center 2.437000000 GHz Start Freq
2.42450000 GHz

#Atten 28 dB
" StopFreq
2. 44950008 GHz
_}?h_”;..___,,,,h T

/ CF Step
2 56000006 MHz
Auto Man
Freq Offset
B.AAROBEEA Hz
. . - — Signal Track
Occupied Bandwidth Occ BH % Pur 0 7 |l 0ff

17.4318 MH % dB

Transmit Freq Error 1
% B Bandwidth

File Operation Status. A:\SCREN201.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Test CH11: 2462MHz
= Agilent L Trace
Ch Freq 2.462 GHz Trig Free , Tracg
Occupied Bandwidth ]
Center 2.462000000 GHz e T
#Htten 20 dB
Max Hold
?:)'—.-_I"L----"-'"""-—""r----.-"'nd-'-"-"1""-"'_"rL..""r-'|_,l'.;.-""4-I""'-‘-"'-"'.-'F-,.1.-.-_l"'.o-.-..-.l"'.—-.—..n-.-"...-._h._.,ﬂ.-.-
rjll
! Min Hold
View
Occupied Bandvwidth Occ BH % PWr 7 Blank
17.3784 MHz x B -6.00 45 ||
Transmit Freq Error 1I‘h::icrg
¥ dB Bandwidth 1 = 0

Copyright 2000-20085 Agilent Technologies

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

5 Agilent L Trace

Ch Freq 2.422 GHz

Occupied Bandwidth

Clear Hrite

Max Hold

Min Hold

View

Blank

Transmit Freq Error 1 1"10]!'3
¥ dB Bandwidth 3 ]

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Test CH4: 2437MHz
- Agilent L Trace
e
Ch Freq 2.437 GHz Trig Free ) Tracg

Occupied Bandwidth I

Center 2.437000000 GHz

#Atten 20 dB

Wz #UBH 5 MHz o
Occupied Bandwidth Occ BH % Pwr

35.9359 MHz % dB

Transmit Freq Error z
% dB Bandwidth ; -

File Operation Status. A: EN206.6GIF file saved

Test CH7: 2452MHz
- Agilent L

Ch Freq 2.452 GHz Trig Free

Occupied Bandwidth I

Center 2.452000000 GHz

#Atten 20 dB

e P oy re o | et e, .y
. R R e R TR
T N L T T T e g

25 BH 478 kHz #UBH 5 MHz Sween
Occupied Bandwidth Occ BH % Pwr

35.9173 MHz % dB

Transmit Freq Error  -1. z
¥ dB Bandwidth .

File Operation Status. A:\SCREN207.GIF file saved

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1 of 2

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1 of 2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Chain 1:
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

45 Agilent L Freq/Channel

]

Ch Freq 2.412 GHz Trig Free| ,omter Fred
Occupied Bandwidth I

Center 2.412000000 GHz StartFreq
2.39950000 GHz
StopFreq
2.42450000 GHz
CF Step
SO 050000000 MHz
B Auto Mar
Freq Offset
3.00000000 Hz
) . - — Signal Track
Occupied Bandvwidth Occ BH % Pur 0 7 | 0ff

10.1061 MHz x dB

Transmit Freq Error  -&15
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
Test CH6: 2437MHz
. Agilent L Freq/Channel

I
Ch Freq 2.437 GHz Trig Free| ,Conter Fred
Occupied Bandwidth ]
Center 2.437000000 GHz Start Freq
242450008 GHz
#Atten 20 dB
L Stop Freq
B 2.44950008 GHz
fﬁ"’p’p‘-‘"‘ = "‘.n.l" kA | l“““"‘"‘-""-._.-%
CF Step
2. 50RBAR0E8 MHz
% Huto Mar
Freq Offset
B.EAR00EE0 Hz
. . - — Signal Track
Occupied Bandwidth Occ BH % Pur By 0 0ff

10.1477 MHz % dB

Transmit Freq Error
% B Bandwidth

Copyright 2080-2085 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Test CH11: 2462MHz
. Agilent L Trace
Ch Freq 2.462 GHz Trig Free Tracg
Occupied Bandwidth ]
Center 2.462000000 GHz Clear Hrite
#Htten 20 dB
Max Hold
?.1_,_|’l-'r""ﬂ"'ﬂ"" =Py -"—"-.,_.HII_.I"--"._-"-a.-1._|‘-_._r.__‘.,__|1.__|_$
" - Min Hold
View
Occupied Bandwidth Occ BH % Phr / il
10.1637 MHz x dB -6.00 46 Iig
Transmit Freq Error -14 lﬁo{g
% dB Bandwidth 0

File Operation Status. A:\SCREN284.GIF file saved

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

5 Agilent L Sweep
Sweep Time
Ch Freq 2.412 GHz Trig Free 2408 ms
Occupied Bandwidth I Auto Man
Sweep Time 2.400 ms Sweep
Single Cont
#Atten 20 dB Auto Sweep
Time
Marm Accy
Gate
(n 0ff

Transmit Freq Error
% JB Bandwidth

Copyright 2000-2005 Agilent Technologies

Gate Setup»

Points
5158

Audix Technology (Shenzhen) Co., Ltd.
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Test CH6: 2437MHz
- Agilent L Freg/Channel
A
Ch Freq 2.437 GHz Trig Fres | , S onier fred
Occupied Bandwidth T
Center 2.437000000 GHz Start Freq
2424580600 GHz
Stop Freq
244956000 GHz
CF Step
| 2.50000600 MHz
Auto Man
Freq Offset
AARERGAGE Hz
= - - - - Signal Track
Occupied Bandwidth Occ BH % Pur LN (0 0ff

16.2722 MHz % dB

Transmit Freq Error Hz
% dB Bandwidth ' ;

Copyright 20080-2005 Agilent Technologies

Test CH11: 2462MHz

- Agilent L Trace
A
Ch Freq 2.462 GHz Trig Free , Tracg
Occupied Bandwidth T
Center 2.462000000 GHz Cloar Krite
#Atten 20 dB
Max Hold
_III*___\Ir‘_‘_,,_-.._|".|-.-.-_,l'l,.____._.__ P 1}
Min Hold
View
" ll'“' . "~ . - F
Occupied Bandwidth ¥ Blank
16.2630 MHz i
Transmit Freq Error 34 1I'1c:1cr§
¥ dB Bandwidth 0

File Operation Status. A:NSCRENZ287.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
- Agilent L Trace
Ch Freq 2.412 GHz Trig Free|,  , 112°%
Uccupied Bandwidth _- |
Center 2.412000000 GHz Cloar Hrite
Max Hold
Min Hold
View
es BH 100 kHz .
Occupied Bandvwidth Occ BH % Pur j Blank
17.3655 MHz x dB L
Transmit Freq Error - kHz 1I‘h::icrg
¥ dB Bandwidth 1 MHz 0

File Operation Status. A:\SCREN288.GIF file saved

Test CH6: 2437MHz

45 Agilent L Freq/Channel
Ch Freq 2.437 GHz Trig Free| ,onter Fred

Occupied Bandwidth I
Center 2.437000000 GHz Start Freq
2.42450000 GHz

#Atten 28 dB
" StopFreq
_ _ 2. 44950008 GHz
9?,_r‘___vr-,_‘-*"-'"""~'-'f"'----—-—1""r---""-""""""'_'IL"""""-.u.-‘_'_'rI"""-4"-'1L--1.--.l"n\-.---"'f~.“—""""'--._.....r-l_‘{gll

/ CF Step
’ W 250000000 MHz
Auto Man
Freq Offset
B.AAROBEEA Hz
. . - — Signal Track
Occupied Bandwidth Occ BH % Pur 0 7 |l 0ff

17.3783 MHz % dB

Transmit Freq Error
% B Bandwidth

Copyright 2080-2085 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Test CH11: 2462MHz
. Agilent L Freq/Channel

Center Freq

Ch Freq 2.462 GHz Trig Free 2 AGPRARRG GHz

Occupied Bandwidth ]

Center 2.462000000 GHz

StartFreq
244950068 GHz

#Htten 20 dB

Stop Freq
2474500608 GHz

CF Step
250608808 MHz
x| Auto Man

Freq Offset
BARGAGAREA Hz

- - - Signal Track
Occupied Bandvwidth Occ BH % Pur & 0n 0ff

17.3575 MHz x dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-20085 Agilent Technologies

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

5 Agilent L Freg/Channel

Ch Freq 2.422 GHz T Fres 25292"@%%5 e

Occupied Bandwidth I

Center 2.422000000 GHz

StartFreq
2. 39708808 GHz

Stop Freq
244786000 GHz

CF Step
G.A0BEEAAA MHz
(Y Mo

Freq Offset
B.EARAEAREE Hz

Signal Track
Wy 0ff

Transmit Freq Error
% JB Bandwidth

File Operation Status. A:\SCREN313.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11162
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Test CH4: 2437MHz
2 Agilent L Trace
e
Ch Freq 2.437 GHz Trig Free ) Tracg
Occupied Bandwidth I
Center 2.437000000 GHz g
#Atten 20 dB
Max Hold
Min Hold
View
Wz UBH 5 MHz Sweer
Occupied Bandwidth Occ BH % Pwr Blank
36.1620 MHz % dB -
Transmit Freq Error ) lHOFrg
% dB Bandwidth g
File Operation Status. A:\SCREN312.GIF file saved
Test CH7: 2452MHz
2 Agilent L Freq/Channel

e
Ch Freq 2.452 GHz Trig Free

Occupied Bandwidth I

Center 2.452000000 GHz Start Freq
2.42706000 GHz

Stop Freq
2 A477BBR0E GHz

Center Freq
245208000 GHz

- e =] 3 o, o
e, I L ._,_Ihl_.._.ﬁ__"*
J ca
|

A\ CF Step
G| 5. A0EAGAGE MHz
RAuto Man

Freq Offset
@.00000000 Hz

= = - - Signal Track
Occupied Bandwidth Occ BH % Pur 0 7 (I 0ff

36.8498 MHz % dB

Transmit Freq Error -1° kHz

¥ ¢dB Bandwidth
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8. OUTPUT POWER TEST

8.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. | Last Cal. |Cal. Interval

1 | Power meter | Anritsu ML2487A | 6K00002472 | May.08,11|  1Year

2 |Power sensor| Anritsu MAZ2491A 0033005 |May.08,11 1Year
3 | Attenuator Agilent 8491B |MY39262165|May.08,11| 1 Year
4 | SPECUUM o agiient | E4446A | US44300459 M08 L vear
Analyzer
S RF Cable | Hubersuhner SUCl%;LEX 28618/2 | May.08,11 1Year
8.2.Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power
shall not exceed 1W(30dBm)

8.3.Test Procedure
1, Connected the EUT’s antenna port to measure device by 20dB attenuator.

2, For IEEE 802.11b/g and IEEE802.11n HT20 mode, use a PK power meter which’s
bandwidth is above 6dB bandwidth of signal to measure out each test modes and
chain’s PK output power.

3, For IEEE802.11n HT40 mode, because the signal’s bandwidth is about 40MHz and
above 20MHz bandwidth of power sensor ML2491A. So Bandwidth correction
method according to ANSI C63.10 clause 6.10.2.1 part (c) was used:

1) Set the RBW=3MHz and VBW =8MHz

2) Turn averaging off

3) Set sweep to automatic

4) Set the span just large enough to capture the emission
5) Use a peak detector on max hold

6) Record the measured power

7) Calculate Output power of EUT use the formula:

Peak output power =measured power+ 10log[(6dB bandwidth of emission)/(analyzer RBW)]

4, For IEEE802.11n mode, it’s MIMO technology, so account total PK output power by
add each chain’s PK output power.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude
offset.
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8.4.Test Results
EUT: 3D Blu-ray Disc Player
M/N:VBR337
Test date: 2011-07-31 Pressure: 1013 kpa ;L“m'd'ty: >4
Tested by: Leo-Li Test site: RF site ;’gme(e:rature:
) . Antenna Gain:
Cable loss: 1 dB Attenuator loss: 20 dB 153 dBi
Test CH Pe?g;”mtg“t Power Limit
Mode (MHz) (dBm)
Chain0 Chainl Total
CH1 21.15 21.99 N/A 30
11b CH®6 22.07 22.28 N/A 30
CH11 22.01 22.77 N/A 30
CH1 22.66 23.22 N/A 30
11g CHG6 26.65 26.75 N/A 30
CH11 24.26 24.83 N/A 30
1 CH1 20.99 21.68 24.36 30
n
HT20 CH®6 24.78 25.73 28.29 30
CH11 21.35 21.69 24.53 30
Result Limit
Test CH Measured PK Output power
Mode power(dBm)/3MHz (dBm) (dBm)
Chain0 Chainl Chain0 | Chainl Total
11n CH1 8.63 9.86 19.10 20.34 22.77 30
HT40 CH4 14.45 15.62 24.92 26.10 28.56 30
CH7 10.12 11.64 20.59 22.12 24.43 30

Chain 0 6dB Bandwidth for 11n HT40: 33.4MHz
Chain1 6dB Bandwidth for 11n HT40: 33.5MHz

Chain 0 BW correction factor = 10log[(33.4MHz)/(3MHz)] = 10.47dB
Chain1 BW correction factor = 10log[(33.5MHz)/(3MHz)] = 10.48dB

Conclusion: PASS
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Test Mode: IEEE 802.11n HT40
Chain 0:

- Agilent L

#Atten 20 dB

1

i S

o i T 'i""'.’-'lh-“.-..\,ll

s,

o
il
sty

) A

£
FTI_J.I'I Harker

s | 2.424270000 GHz

Atten 18 dE
1
2

PR PP T
A ket g T e

b A i,
r...',,.-u||I1 T"llr'-r e, ~

£05):
FTun Marker

swp 1 2.433930000 GHz

#YEH & MHz #Sweep S

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1af 2

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

File Operation Status. A:A\SCREN410.GIF file saved
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5 Agilent L Peak Search

#Atten 20 dB : i Next Peak
Next Pk Right
Next Pk Left

Min Search

)
o
e ._,.,l,._..l-u_#'r'u.im. .

Pk-Pk Search

L. |Marker
s | 2447470000 GHz Mkr 5> CF
180.12 dBm
£ Hz
+ iHz ABH & Mz #Sweer

File Operation Status. A:ANSCREN8BY.GIF file sa

More
1 of 2

Chain 1:
% Agilent L Peak Search
Next Peak
Next Pk Right
Next Pk Left
a-'rl i
el o Min Search

Pk-Pk Search

£0£:

L |Marker
v’ |2.425470000 GHz Mkr 5 CF
More
1of 2

#\EW & MHz
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- Agilent Peak Search

Atten 18 dB ) Next Peak
&

.-.-..t"""""'hL""'*"'i""" bl l_-'"'_-"'-—"'_"-'-".rp._.__.___

Next Pk Right

e ) Next Pk Left
e Ao —

Min Search

Pk-Pk Search

Eif
. |Marker
FT; 2.433400000 GHz Hir > CF
15.62 dBm
A3 z More

Hz 1 of 2

% Agilent L Peak Search

#Atten 20 dB 11.64 dBn Next Peak

1

e

M‘....p.:,ﬂ-n-.n-r._;-m- Ll
o

Next Pk Right
Next Pk Left
NMNVANENS  Hin Search

Pk-Pk Search

A
o |Marker
o 12448130000 GHz M 5 CF
1164 dBn
. Hz More

. WBH 8 MHz  #Sweep 500 m: nts) Lore

File Operation Status. A:\SCRENB865.GIF file saved
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9. POWER SPECTRAL DENSITY TEST
9.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1 Spectrum Agilent E4446A | US44300459 | May.08, 11 | 1 Year
Analyzer
2. Attenuator Agilent 8491B |MY39262165| May.08, 11 1 Year
3 RF Cable Hubersuhner SUC%;LEX 28618/2 May.08, 11 1Year
9.2.Limit

For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8dBm in any 3kHz band

during any time interval of continuous transmission.

9.3.Test Procedure
1, Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2, Follow the test procedure as described in ANSI C.10: 2009 Clause 6.11.2.3 to
measure out each test modes and chain’s power density with 3KHz.

3, For IEEE802.11n mode, it’s MIMO technology, so account total power density by add
each chain’s power density.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude
offset.
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9.4.Test Results

EUT: 3D Blu-ray Disc Player

M/N: VBR337

Test date:2011-06-24

Pressure:

101.3 kpa

Humidity: 47%

Tested by: Leo-Li

Test site:

RF Site

Temperature : 25.6°C

Cable loss: 1 dB Attenuator loss: 20 dB Antenna Gain: 1.53 dBi
Power density (dBm/3KHz ) Limit
Test Mode CH ' . (dBM/3KH?2)
Chain0 Chainl Total
CH1 -12.50 -10.20 N/A 8
11b CH6 -12.46 -12.11 N/A 8
CH11 -10.90 -11.25 N/A 8
CH1 -20.96 -20.30 N/A 8
11g CH6 -14.23 -13.62 N/A 8
CH11 -15.50 -15.80 N/A 8
1 CH1 -22.90 -21.57 -19. 17 8
n CH6 1348 | -13.72 ~10. 59 8
HT20
CH11 -17.02 -17.84 -14. 40 8
1 CH1 -23.28 -19.70 -18. 12 8
4 CH4 1285 | -10.64 8. 60 8
HT40
CH7 -17.82 -12.55 -11.42 8

Conclusion : PASS
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Chain 0:
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
. Agilent L Peak Search
Mkrl 2.4 Hz
#Atten 20 dB - Next Peak
Next Pk Right
1
Next Pk Left
Min Search

Pk-Pk Search

'Marker

12412758000 GHz ke > CF
More
1 af 2

#VEH 18 kHz

Copyright 2080-2085 Agilent Technologies
Test CH6: 2437MHz
- Agilent L Peak Search

#Atten 26 dB 246 db Next Peak
Hext Pk Right

1

Next Pk Left

-11-'-'1'.-"|'|'-"4#-‘H—1.+*‘b;.\'v'-"--'l".,|1l"t.;1-'!,’"Ill1-'—*‘m'-".l-"'-'"‘||""‘J."Ir“-’ﬂrlllnp,\.,vn.r'w.-" L-'url.m"4.-'-""F‘"'f|'|F|f h"‘-','nuh-" '*'l‘*iM"-".w‘-“I"Lr""-..*-H’I..“"'l"n"i-‘"‘"""'h‘f'

Min Search

Pk-Pk Search

Marker

12436010000 GHz ke > CF
More
1 of 2
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Test CH11: 2462MHz
. Agilent L Peak Search
#Atten 26 dB 10.99 dB Next Peak
Next Pk Right
1
Hext Pk Left

Ly e YOy RN Y VL RERTENE BN O NIt L VP e e T

Min Search

Pk-Pk Search

*12.462790300 GHz AIOE
~10.99 dBm ;

o o T

#VEH 18 kHz

File Operation Status. A:\SCREN211.GIF file saved

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
4 Agilent L Peak Search
Mikrl 2.4 %
#Atten 20 dB dB Next Peak

Next Pk Right

Next Pk Left
1
" . it 3 e M A n
'iIn'N-1J'n-""l‘.r*pv"'.s.-.-""' '-""\.Iml-"‘-"d*h"ﬂ"‘-ﬁr s M "ﬁ*""'*""“t" “-].‘"l.-‘Jk""‘-:"'n".w’\ph-.'l\".n‘y- Aty i b
i T Py e

Min Search

Pk-Pk Search

. |Marker
“12.412619908 GH= e
~20.95 dBm Hore

#EBW 16 kHz : { 11 pts)
File Operation Status. A:NSCRENZ212Z.GIF file saved
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Test CH6: 2437MHz
- Agilent L Peak Search
#Atten 26 dB ) } Next Peak
Next Pk Right
5 Next Pk Left

. a e e ﬂ,-ﬁ- L h‘r e e .
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".""i""-'r'r‘*f'.l‘"uf |

Min Search

Pk-Pk Search
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“14.23 dBn More
7GHz  ° : khz 1 of 2

| #WEBW 10 kHz #! n 11
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Test CH11: 2462MHz
% Agilent L Peak Search

sAtten 20 dB i Next Peak
Next Pk Right

1
o Next Pk Left
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File Operation Status. A:\SCREN221.6IF file
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
- Agilent L Peak Search
Mkrl 2.4 Hz
#Atten 26 dB Next Peak
Hext Pk Right
Hext Pk Left

1

- Dhgrta Wbt e T i Py g A
Lt L
i

L LIS in Search

Pk-Pk Search
- "Marker
Mkr 5 CF
2.412326300 GHz
-22.90 dBm
( GHz o More
# #YBH 18 kHz 8 7]  ( Tts) Lwre
File Operation Status. A:\SCREN214.GIF file saved
Test CH6: 2437MHz
45 Agilent L Peak Search
#ftten 26 dB : -' Next Peak
Hext Pk Right
5 Next Pk Left

3 .--.p...a»w!p.l"'.-ﬂ"h-‘lr 1y il g b ’*"""*'trihl-‘“'-r‘j Wby,

ke ""'*‘--'-"r"~*ﬂ‘"ﬁ‘\.h.w- T Ii#,,-.rﬂ.l.r(

Min Search

Pk-Pk Search

' Marker
'12.437635000 GHz Mkr 5 CF
-13.48 dB —
e Sweep Span . 1of2

#JBHW 16 kHz
File Operation Status. A:\SCRENZ15.GIF file
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Test CH11: 2462MHz
. Agilent L Peak Search
#Atten 20 dB :' Next Peak
Next Pk Right
1 Hext Pk Left

b e "o ﬁ :
T L T LA e, T w1 B P YL e R 41“‘4' - ;
& ' WA it
e aniah

g
L el el

Min Search

Pk-Pk Search

'12.462327300 GHz ke > CF
~17.02 dBm ;

—— Sz ore

1 af 2

#\JBK 18 kHz : 0] 1 pts)
File Operation Status. A:ASCREN216.GIF file saved

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz
5 Agilent L Peak Search

#Atten 20 dB a5 Next Peak

Next Pk Right
Next Pk Left
1

st arupe, Mo, LS Y U . J'N.,I__,-v,.__‘_ 1Lyl 'I..—"#h"-—"|""l.-r.1""r-'1'r"'.'J.r"'"“""'1"r""l'"L‘Nﬁh"ll*"'d.r"'t'iﬂ-'wf 1 Min Search
Pk-Pk Search

2.423281900 GHz
-23.28 dBm vore
1 of 2

#EBW 16 kHz : { 11 pts)
File Operation Status. A:NSCRENZ217.GIF file saved
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Test CH4: 2437MHz
- Agilent L Peak Search
#Atten 20 dB :' Next Peak
Next Pk Right
Next Pk Left

AT T re e i,
- iy g e A b S Y
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R #WEBW 10 kHz #! n 11 pts)

File Operation Status. A:\SCREN219.GIF file saved

Test CH7: 2452MHz
5 Agilent L Peak Search
Mikrl 2.4 “Hz
#Atten 260 dB dB Next Peak

Next Pk Right

. Next Pk Left

el
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File Operation Status. A:ANSCRENZ220.GIF file saved
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Chain 1:
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
. Agilent L Peak Search
Mkrl 2.4 -
#Atten 20 dB 10.28 dB Next Peak
Next Pk Right
1
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Hext Pk Right
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Test CH11: 2462MHz
. Agilent L Peak Search
#Atten 20 dB 23 dB Next Peak
Next Pk Right
Hext Pk Left
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File Operation Status. A:\SCREN301.GIF file saved

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
4 Agilent L Peak Search
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#ftten 20 dB : dB Next Peak

Next Pk Right

Next Pk Left
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Test CH6: 2437MHz
- Agilent L Peak Search
#Atten 20 dB i Next Peak
Next Pk Right
5 Next Pk Left

-.f"r".lr. ; ’Ifl. '4_,\\,#‘.':‘#*.,."' H.r..-tﬁx.“ﬁun .,I|'-d._IH._r._u'1“p’q__,_, ’mﬂ'ﬁ.l‘-w e “J!..li‘T""‘.l.‘ b
f r P Ve

iy AL FTEN
ll".J'Jf!'l.-‘“"l,ﬂ,\."r"r.ll'f.- Pyt

[

Min Search

Pk-Pk Search

Mkr 3 CF

More
1af 2

Copyright 2000-2005 Agilent Technologies

Test CH11: 2462MHz
5 Agilent L Peak Search
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File Operation Status. A:ANSCREN204.6IF file saved
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
- Agilent L Peak Search
Mkrl 2.4 5Hz
#Atten 26 dB Next Peak
Hext Pk Right
Hext Pk Left
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File Operation Status. A:\SCREN305.GIF file saved

Test CH6: 2437MHz
45 Agilent L Peak Search
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File Operation Status. A:\SCREN286.GIF file
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. Next Pk Left
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10. ANTENNA REQUIREMENT

10.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2 ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are integrated MIMO 2X2 PCB antenna that no antenna
other than that furnished by the responsible party shall be used with the device, the
maximum peak gain of the transmit antenna is only 1.53dBi.
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11.MPE ESTIMATION

11.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mW/ cm?) Averaging time(minutes)
300MHz----1.5GHz F/1500 30
1.5GHz---100GHz 1.0 30
Frequency(MH?z) Power density (mW/ cm?) |Averaging time(minutes)

2412 1 30

2437 1 30

2462 1 30

Note: F= Frequency in MHz

11.2.Estimation Result

EUT: 3D Blu-ray Disc Player
M/N:VBR337
Test date:2011-07-31 Pressure: 101.4 kpa Humidity: 52 %
Tested by: Leo-Li Testsite:  RF Site Temperature : 25C
Cable loss: 1 dB Attenuator loss: 20 dB Antenna Gain: 1.53 dBi
Peak
Output Antenna | Antenna
Test CH Frequency | Output | po Bt | ot | MPE
Mode (MHz) | Power (mW) (dBi) (Linear)
(dBm)
CH1 2412 21.99 158.12 1.53 1.42 0.0448
11b CHG6 2437 22.28 169.04 1.53 1.42 0.0479
CH11 2462 22.77 189.23 1.53 1.42 0.0536
CH1 2412 23.22 209.89 1.53 1.42 0.0594
11g CHG6 2437 26.75 473.15 1.53 1.42 0.1340
CH11 2462 24.83 304.09 1.53 1.42 0.0861
CH1 2412 24.36 272.90 1.53 1.42 0.0773
|1_|1.on CHG6 2437 28.29 674.53 1.53 1.42 0.1910
CH11 2462 24.53 283.79 1.53 1.42 0.0803
CH1 2422 22.77 189.23 1.53 1.42 0.0536
|1_|1.|[]40 CH4 2437 28.56 717.79 1.53 1.42 0.2032
CH7 2452 24.43 277.33 1.53 1.42 0.0785

Note: The estimate distance is 20cm
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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